SIN 9742953 AND AFTER
AR ,' Parts Catalog A1376

LS
e —_
i, n - } . o
' Lo . T 2 . - _
. - !
- - . . B
LS % - . ey .
P . - . 5 - ' -
' . c -
R - LY n . -
2 Tz * 5 . + B
’ . E s )
I N [ ' "} i L
[ -~ ’ - B - . - ’T .
pu— L] _ - -7 « T - N
" by
B o T e - .
. N T

446 COMPAC'I' 'I' CTOI!

B PR Pump

: . - )
7' s
. i l,‘ ’ i ' ol
. | ‘:,_ . .
~ : ALPHABETICAL INDEX .
E T ENG!NE SEC‘[ION -
i IV_‘\'. :\ "‘ Lo N 'Y,l' -: - ‘,'_ T:Lr: "‘ ‘t..I'F'::A : :..‘:‘ '."" Gnd // - \ :’ - ..:r':

- Alr Fllter PPN Y
.-+ Baffles and Shields. _
- Battery . ’
Camshaﬁ e
." Carburetor :
Choke &Throtﬂef .
’ Clutch PTO
Cra‘nkshaft

AG” A
’B4 B8

Exh ust Si.rstemr; i
Lo Fan{..._.\.'.’.'.- ...... PR
‘D12t 'heel“Englne ;

A1D - . Fuel System
AB: A8 F 53 wGo IEMOL . ..,

-B107 \, . Honmg Blowq

B4 OiPans. ...
b 9T ::Aao-'".rfg Ol Pl |5, o s
. 1953 { B6-D14" _'_,-P:stons&Rodsv___.._j e,
v. 1113 A12-A145 o0 St:rter*

........

" 5‘!
9 [
57
230

! .-2? g"

‘ : o '
.o xS .4 . P L
b [ ot \ Lo . ' i
' . - . :{'}; pid : ‘ ' % . i
R R A ' BASIC TRAcmR

/ e . Page Gngr
Axle Front ’ AR 1 g L&

- Axle, ’Rear" e e TR ¥ 40N _' D8
" Baffles &Heat Sh|e1ds*. 17~21-43 -B4- BB D2
. Brakes ..l e o 37» :
. ,.,g,Clutch Aésembw,‘PTO A e
. . Control, Speed g5 :

S "-Deca‘ls SRR -
'Eiectncal ;SySterun D

tMogel F27~H|tch Adapter« MO

ol Hzéf'l‘hree Point Hle:h‘ e

o[+ NS ‘“«Mo
B2 = Maode! H13WeghtBbx e
Baﬁ-, Mo lei J17 Hyd, PTO ... ..} -
' 55. % TER. 1- Model /24 Sleeve:Hitch, &
19‘5_1”\.\ 56 D12 ModglL K0 Wheel Welghfs
) C4. A odBl 1B Weighit Brackets
cz. , Moﬂei’l:‘lg Flow Control Kit ..
cz2 FTOL{ dge l.n........
5 DB, . Seat\Operators \...i.....c....0.
T2

Hyg:lrauhcs SRR pere. 390y ciz. <
Coupling, Pump Drwe ...,...3943 C12-D2 .
Heat Exchangqr Mig. - . 438_, . D4
...39»" C12; . C
.. 39-41 HC12G14. . ¢ . A . LT
39—43

Reservoir Mtg. SERN I
b Vaive Hydrauuc R

‘.‘\'

:29 'Q_.,

Tool

30X . Co

o

Whee

D12 L
- DB e

Transmission . . . .. .. L gl
hs Front&Rear ... ... A

C12-ﬁ2‘-. A C sk - L _

85,

81
.63
. B85
71

' Stee ngWheel&Gaar ..... e 36 N

\.‘\

:j 6769} 514 F2.

e

BA“ :

BT, 5"’ ‘E4

JE12

ES ..
E%o
[—:32

- B14

F4;

G40

e
o ¥

=



GENERAL INFORMATION

" . .indexes . Orders . | o e o : e L . S R -
This parts Catalog.is arranged for easy identification of Orders should plamly specify COWECt part number, full . =
Genuine CASE Service Parts. An alphabetical index is. description, quantity required, maching model and engine . . _ . s : ST -
. provided at the front of this Cataldg-to locate the major “model, machine and erigine serial ‘numbers, methord of I . T . - o Lo S e
. groups or assembhes A numerical index at.the rear of the i shipment and shlpplng addfes-‘- S - S . L B oo - . .
atalog gwes the part numbers and the pages ‘on wh:ch ' ' ‘ ' I ' -
they are descrlbed =L : L ) -
o, > . .- - Changes . . ‘ N .
5, _,\ e oL . .. When changes to ‘the- machlne make it necessary L " ,
Illustfatlons : oo PR " revised pages for this book will be issued. . The revised .- . S -
e " : ) pages will be issued with the same page number as those - e e t o ®
ﬁrll parts are- illustrated ‘in "Exploded Views" wHich ", they,replace and the "|ssue" number and date wm be AT N
show .the individual parts in their normal relationship to. - ath.ranced R T i ’ ~ \
each other, Reference numbers-are used in. the illustra- - T o T . -
tions. These numbers correspond to thase in the "Refer: It is lrnperatwe thiat rewsed Parts Book pages be in- = o .
ence. Number” ' column._gnd ,are followed by the part _serted.into their respective Parts Books as soon as received. - 7 .. . o )
- number; descruptaon and quantltv requ?red Failure to do so will lead to confusion and defeat the oo @
' - purpose of the book. ‘ . o . )
i ! . . . - o . ot w
\i ~ T I o , N T ‘ o . T
; - ! -, - - e o R R v [P - «,
' SRR : Indented Descnptlon S d o a
Tadented parts in the. descnptwe list are a'part of the precedmg assembly or sub- assemb‘ly S , )
"The quantity shown in the “Number Reqwred" golumn is the number of parts used bn a machine except where parts are . ' )
ind d in de " the guanti h mb rn ir r the’ recedln assembly or sub- - .- ‘ - P - .
ass:r:;;v‘— scnp:we list. In_this c?sr e qu tity s owrl ‘|s t?e‘ number required, f‘o b p q v | g E . . TRACTOR MODE‘L‘ANDI‘ | | ' ENGINE MODEL,SERIAL AND -+ -
- IR ' o o o S L .70 ' SERIALNUMBER @ -~ "' . ~ ol _SPECIFICATION NUMBERS = ..
, ) "'l L ‘ s . B - R ‘ " e ) e IR ‘k o‘“ Do T K : : - ‘ : ‘, - : ’. : . . ' \‘ * - ] Lo
REF. PART NO. DESCFIIPTION B feo T y "REQ'[)_ e, h : . . - TRACTOR MODEL DESIGNATIONS ENGINE'MODEL PESIGNATIONS
A ' B5159 - CY.LENDEHASSY—rearstéering ............ e P R .-1 oL P e, T e .. N A - T ~ —
28. .- A 58208 - SOCKET ASSY -rearcylinder .. . o e v cve oVl civan aemif e anns 1 - o o oS o . e .
29 A 55886 | - PLUG - adjusting, socket assy . . R R seeri e A " . 446 TRACTOR ONAN B43M GAO16 024787 ENGINE
- 30 . A . 55957 SEAT - socket ball . T R R LT ' e . o . ' . -' ' SPEC NO 34194 '
kY| A 56210 - SPRING - sockat....,.._ ..... g 1 " oL e o PR I ' v N
-.32 A 58209 . . SEAT - socket spring. . P T L . - o ' :
33 . -G . 45175 - ‘CLAMPASSY socketassy T L ) B ' T - . e ) ‘ : ‘
- 16 " B36 . . BOLT - 1/2":%21/4"NF hex LI IR . L P ’ S . v
. 34 1322 104 PiN - cotter, 3!16")(3"...‘ ..... e e S e ST N | ce e Y e R Lo C oA " N st T .
T a5 A 55889 ~ %+ STUD-ball, socket &eylinder .. ..o otm e S e e 2 Co . ‘ : ) B c o - L . .
36 . 137 410 - BOLT-1/8" x 5/8" N.C., hex.,....... AR S _ S T Lee T T
37 92 4 ' JLOCKWASHER 1/4"SAE...,._.'.'......:..‘; R P A — : - ; . . _
‘ ' ' , . . ' R T R * . When using thas catalog, notice the reference 1o
b o ) ) . . i ) . ) serial numbers of vancus componuents neted hese g
_— ' R I N S E° : L histed sy the “descrgpuon” cory. By refennng 1o )
. . I e, e L a correct senal numbnes, proper parts denbfication
_ ) o ~ - P - will e assured,
N % .- , oo 1 R ,
o Terms "nght Hand" and "Left Hand" " o \\ : I ‘\n; i T )
"Rid‘lt Hnnd" and "Laft Hlind” sides of this mach,lne are detarrmned by standmg at tha rear of tha umt and- facrng in the l 3 o sy
direction of forward traval - R S L o S d : ) " ' s . -
: . : T ' N L . ) <L L o ! . ~ -
4 e - - : | % ) . \ o B S : .
! __D_ _____ ® vy é B ° ' LR




ok
N ' - ’ ' E . ' . . - .‘ S . ’ ' - \
"1i..4 o - ' - | t - . P CASE MODEL 446 COMPACT TRACTOR.® - ot ) )
. « P - - ' , ; ?
. . :" . ‘ . ; . . ‘ ‘. !
. : ! s N e ’ o o o w
o - R - -CARBURETOR, AIR FILTER AND'MAN!FOLD e -
) g vt i C (%ll .
‘ . f ‘ . REF. - PART NO v DESCRIPTI . REQ'D
Kk - : . S Jc 0387 TUBE ait INtaKE. « « « o\t e s s he e e e e e s 1 ,
R 2 C 27507 CAHBURETOR AND FUEL. PUMP ASSEMBLY“ e 1 {
SO R - {repairs page 7} . . - <
ey s "3 C- 20339 " GASKET - carburetor mtg. .. ... ... .. k... T Bt
. . , 4 %, C' 20390 " MANIFOLD -engineintake ... . ... ... . .. oven.. L 1
. 5 . C.. 26202 GASKET - intake manifold ............cn.o... e, Vot 2 .
. 6.0 . 131 532 BOLT- manifald 5/16"x 2" . ............ fen e e s C 4
- ., L7 c [ '24927° °  HOSE - breather ....... I e S 1
K . : 8 g “. B LOCKWASHER - 5/1‘6"........_. .,l...'.;...?..?.......: ......... 4 .
. . 9 C113: 65 BOLT-1/4" x 1-3/87 NG heX: o .ot n b e e e o2
. e . Y 92- 4 LOCKWASHEH 1A e e 3
) 1 C -, 20401 NIPPLE - exhaust, 1* x 2- 1/2". (use pnor to PIN 9756606} ........ T2,
‘ g 12 C . 23300 . HOSE-fuelpump ... ...%.. 000, e e e e |
- ‘ , 13 “C .+.24929 BRACKET - support ...... ..... feeae Feeeen B P
e N 4 ‘C 20811, T CAP-fuelpdmp ... ii i P N
o - 2 15 ¢ 214 7 02 CLAMP - hosg 7/16%. . oo 0o iie s oiiv st e eeae et inees SO B
. ) 16 .G 29948 -FILTER - breather. . . . 7. ..... e e e e i e B 1 ; 3
N . . . 17 -G .. 20393 . ~ SUPPORT -air cleaner. .. .. .. i T 1
o 18 13- 487 T BOLT -1/87" X 127 N.CoheX.is e v e e s e e e e e ameaes .
‘ 19 25 .1 NUT - /4" N.C.heX. v'v v vv e B O 1
- 20 C" 20407  _ CLIP-chokecable. .. .. N S D S )
. ‘ 21 C 26703 NUT.-wing /4" . ....... e e e ?.. ' 1,
' N .. 22 .C', 203990 "COVER -airgleaner .. . ... . iii ottt 1 Ty
: L 23 G 20405 PRE-CLEANER. .. 1% vvuss e fuesaevconnnannn A I oo
. N T | c 20398 ELEMENT -aircleaner .. .. ..... e I 1 '
= ( ) 25 , C 20397 - HOUSING -aircleaner .. ... ... .icienveeeunmileinsmaaeans. 1,
" R 182- - 525 . 'SCREW-#10x3/8" round head . ."~. ... 'ooveoieiihin .. 3
: - 27 C 2039 ~ GASKET aircleanermtg.. ... ...l 1 o
¢ . ' . [ ‘ !
—_ L - L
= - . , ‘ \ - )
e ' o o - : | \ .
P Y T PR . S
. .o . . ' S\ n- . v l
y vt o % " ' . | - -0 F
. . ¢ . - & .
: 'T- e B : -
K a ‘: ’ ” v ! TE; . ) L : f K Lo - _——r'—f——""”"‘—" fl‘—t -
5 . ¢ . - (? ’ f g-‘ : - ' ' ' * PRI _‘“'_-—_‘:{—4‘“—--_—-_“ : :
g ! A ' y oo : " - - B
g o . . ’_r—'—_"w_— e ] e
. f ; - | = 1N @ JSEE R S A e .
' . > a ' . : . __‘_(-'"f E ' $ ' - .. ) ' , .
' s Iy ] 4 o e s . : . T ‘ e ' . ‘,' y . '-"
. | : N ; Printed in U.S.A oo : -+ . ». Detember1996 .




CASE MODEL 446 COMPACT TRACTOR o L 7
S . * ©24926 CARBURETOR AND FUEL PUMP ASSEMBLY U P

R : ] o . - ’,"‘ S ]

REF. . PART NO.° Lo D DESCRIPTION s ,ff" ' BEO‘D .
-NSS* . BODY ASSEMBLY - carburetor Iorder C27507 carburetor) ... .. ’

- NSS ——-SLEEVE ASSEMBLY - carburetor {order 027507 carburetor! L

......

Cc 204;25 SHAFT - throttle {See kit below) -
NSS ~ o ¢« PACKING.-shaft (See kitbelow] ... .. ... .. .:. .s..... i

CHNDO DN -

T o.c 20427 SHAFT - ChoKe - s o« h e e ee e e B
. NSS VALVE - plate assemblv (see kit be!ow} o ; e
. c S 720429 FLY - throttle . . ’ -
. 20430 % -SCREW"{hrottlestop. . /... ... .... SR T
) "~ C ~ 20431 ° _ SCREW - fly mounting (See-kit below]. . . . . e Al
‘10 . . C 20432 - SCREW- bowlcovermtg....:.............«.....;,..-. .......

11 . . C-: 20433 SCREW - pump cover . . . ... i n [ P
12, .T NSS - - GASKET, - cover to valve plate (See kit below} o : e e,
13 - NSS " . GASKET - pump cover {See kit befow). . . .~ . B

o R B _,,’;. [ Y -

14 .- " NSS , N GASKET - sleave assembly (See kit below) . . "."f. R .,‘,, ........ L ‘?1
15 NSS . DIAPHRAGM - fuel pump (See kit below) .”. e e 1
16 . C 20438 SPRING - screw; throttlestep ... 4. ... .. T S S 1
17 C 20439  SPRING - idle needle {See kitbelow). .. .. . ..o vu i 1T .
18 C 120440 SPRING dlaphragm fuel pump {Sée kst below) ............... . R R
19 C 20441 FLY“*choke ......................... e U B
20 C - 27506 _ FLOAT ASSEMBLY - carburetor .. ... ... .. P ATCH -1
21 “.C 20443 - PIN - float!(See kit below! ............................. . 1
[ 22 C - 20444 -  NEEDLE -idle adjust (See kitbelow). ... .. oL L e o et 1.
;.23 c 20445 - NEEDLE ASSEMBLY - DOWET . 4 vieveenvnannennnnn RTERR "1
.24 .C 20448 . MO" RING - needie assgmbly (see kit below) e I A A .1
4728 "C'  20447* COVER-fuélpump...........7.... A .
26 - Ch 20448 PLATE - spring, fuel pump (See kitbelow) .. ........ T 2
27. . C 20449 . INLET - needle and seat assemblv (See kit below). P 1.
28 C 20480 - CLIP-floatpin ... .v..ouuieninvnunin e o
. c 24665 . - KIT - gasket {includes items 4, 12 13,14, 15,24} . ..o v e 1
c 24666 KIT - repair {includes ttems3 6,9,45,17, 18, 21, 22, 26, 27and . . :
‘ gasketkqtl . R N L LT ?,1‘\
— o
* Use C43676 Kit - fuel pump cover when e
you use a remote fuel pump - oo )
.E W' JI = .
. 4 . e
! , .-%I”-ﬁ\:_‘_ : . . a
- ~ kR4 ! - ! ”
- 0

Prin.ted'inU‘.S..A.'l o Lo, - ; S ... Decamber 1885

P - . [
3

*q




= PART NO, ‘DESCRIPTION ~~ o~ . REQD
1 126- 13 . . KEY - woodruff 3/16" x 5/8"" ﬂyvyheel rntg U
N : 2 1 c 20223 RING - camshaft center PIN v e, . 1
- 3 - . C 24326 CUP - qovernor ... ... ... e ‘; 1 Py
a4 211- 216 - BALL-fly,governor ... ... 1. .. R ... e e e 5 -
"5 c 24943 , FLYWHEEL - eng. {includes ring gear & magnet rlng) RN 1
B c 20226 . GEAR -ring, flywhee) .. .0..1..... .00 L. e e RS <5
' 7 c- 22261 - GEAR ASSEMBLY - camshaft (mcludes items 30and i} | ST I ‘
8 c 20229 WASHER--"thrust, camshaftgear. » . . . ... ..o o oo o DL, 1
.9 126° 9 KEY - woodruff 1/8" x 1/2 .. ... e e PP . T2, :
) 10 C 32489 CAMSHAFT {includes C 20233 PNk« v i, el 1
11 “C | 20233 “PIN L camshaft center . .. .. ... e e B A 1
A2 e 40793 : PISTON AND PIN ASSEMBLY standard (mcludes item A4y . . ... .. j'. a2
12 c 24932 - PISTON ‘AND PIN ASSEMBLY - .005" ‘oversize, {ingludes item 14).. . . . . o 2
12, C 40794 PISTON AND PIN ASSEMBLY - 810" oversize {includas iterh 14)...... e
12 "C 40795 PISTON AND PIN ASSEMBLY -.020" oversize {includes item™ 14} ... ... . 2,7 .
12 C 40796  PISTON AND PIN ASSEMBLY -..030" oversize {includes item™14) 7. . . .. g
12 - C 24936 PISTON AND PIN AS§EM BLY - 040" overmze (mcludes 1tem t4) ..., .- 2
« 13 + . C 128972 .- PIN - p;ston ‘.,,....,..."\‘f.“ ...... ;..‘ ...... e e - ._‘....l... .2 "
‘ .14 c 20241 . RETAIMER - piston pin' * . i . . .‘ . .“ ....... J A P S Y A
15 C - 29739 RING SET - piston, {standard) - . -~ . EE R
16 C 24938 - RING SET - piston, (005" oversize} . 7. . ... .. e e A 2 - ) .
15 C 24939 ., . RING SET - piston, {:010” oversize) =« . . ..o ov v oo iitn Ly el 2
15 C . 24940 RING SET - plston,,( 0207 oversize) «. . ... ,;:*;-.L‘,\. o PN R
.16 . ) 24941 - RING SET - piston, (,030" oversize) - - .. c; o nvnan. i S 2.
% 15 ©.C 24942 RING SET - piston, (040" bersize) -+ . ... % .eeuiton s Ceewn. 20
i 18, c 29750 CONNECTING ROD ASSEMBLY {standard) includes i7andi8..:.... 2
- 16 C 29751 CONNECTING ROD ASSEMBLY - (.018¢ undersize).includes 17 and 18. . . 2 -
16 c - ’20204- ~ CONNECT!NG RCD ASSEMBLY - (. 020'\’ undersize}’ includeg 17 and 18. Yo .
16 C ~ 20205 ~ CONNECTING ROD ASSEMBLY - {.030" unders;ze} |ncludes 17 ahd 18 2
T i7. C 25774 "BOLT -connectingrod, spewal BAG " NF. heX - - o ee e ineennn, . 4
g > 18 - C - 26775 - NUT - lock, tannecting rod 5/16" N.F. hex.. - - .- i Sieciiiiiiae. 4 .
19 . C - 20215 SCREEN “flywheel ... ...c.lvueeu.n.. . e s
20 ,C 20303 =~ WASHER - 7/16" flywheel 1 R PR PR P
21, 92. . 7 LOCKWASHER-7/16"....... e Y -
22. 13- - 764 BOLT - 7/18” x.4” N.C. hex, flywheel mtg. . ........ e i1 '
23 C 28315 KEY - 1/4 x 1/4"” s5q. x 2", rear crankshaft . -, ... .. .. i L
24 'C 20218, RETAINER - crankshaft gear . . .. .. ... P S 1
95 "G 20219 " WASHER - retaining, crankshaft gear . ;' ........ e e 1
. 26 C 22500 CRANKSHAFT EAGINE « % v v e P 1
@ K / . 27 "182 547 'SCREW locking 1/4" X 1/2" N.C. hex e e e, A _3 .
* , . i b - & ‘ 28 C 24325 . HUB - governor cup .......... EER TR e e e -2
: - _ - 29 c 22262 GEAR -crankshaft. ... ..... e aeas e e e e 1. o
y . S 30 C. 22263 -  SPACER'-governor flyball. . . .. I e B R -
., - ‘ -~ < 3 . C 222810 - PLATE - governor flybail. . . .. N I Y PR
. - ‘ ‘ R R s - . . . "A‘_// X
b - N ‘ . - T - ;_; *
: i ) . N ¢ B ) ’
°, . R . . K o & s ¢ .
v . . ) J,f‘hl - . . - 4 o *
| | 0 SRR T
ot e = — , - . ( T ‘. P i . - " N ‘ & .
_ T Coen Lo o . . . Printedin US.A. - December 1995




REF PART NO.
I3 1_ NSS ' . .
1 S NSs .- 7
2 41 26
3 - °c 20256
4 13 -620
- o 22618
.8 . . Cy 20267
<7, % ~.CY 20268
8 Y- c 20269
9 - C 20270
10- . ¢~ 20271
S0 C o 20272
127 .. 192 . 21
T 13t L C - 24946
14 € 20287
15 =-C . 29974 .
’._16 .- C " 20292°
17 o v C_ 20295
18 ¢ C. . 208302
19 'C T _40929*
20 ¢ 20742
21 . C 20244
22 " C 20245
23 7 195 2010
24° «C 20247.
256, 'C. 20248
‘26 C 20250,
27 .C 24948
28 c 20251
30 ., 26 . 526
3 ¢~ 20574 -
32- -C 29979
33. 'C 24949
.} C. - .24950
36 C. 22619
36 C - 22620
36 c - 22621
36 c 22622
38 113- 132
39 "~ NSs .
<40 - ¢ . 20276
. . v - : o 40 C 120470
1 o
. ) . R

. in . . e

- . . ~ ! - B . " . . - ‘ =t
oL . . T ! Lo ' o . . : 5
- : . T ’ ) It~ - ' o . !
- - . - - . . . .
al . . . - . . . ‘ . . . 3 Y ; n .
. . T . -— T _!_..,' R A - . . . -

... priotedinUSA.

T _CASE MODEL 446 C_OMP;\‘CT TRACTOR

ros

- e‘ .

- ENGINE BLOCK AND ATTA(':HING PARTS

DESCRIPTION

BLOCK ASSEMBLY - cylinder, standard bore {use with spec 3552A!

BLOCK ASSEMBLY - cylinder, standard bore {use wnh spec. 341 9A1

~PLUG - camshaft expansion . .. .. ... Lo
'SHIM - rear bearing plate {. 005).". -

..........................

BOLT - 3/8" x 1-1/4" NC.hex . ..o .vvue vl ol
BEARING - crankshaft, rear {std.). .. . ..o o n t L
_ "WASHER-- thryst, grankshaft bearing : :

QGASKET bearing plate J...." -5 : et

..............................

-~ BEARING - camshaft - e

PIN - main beating stop . . ST

‘LOCKWASHER - 3/8" bearlng plate
TUBE -.0il, crankcase ;

----------------------------------------

..............................

GUIDE - valve L U,

.......................................

. BEARING - crankshaft front (std.)-. e

'GASKET - valve quide, iftake. . . . . % .. e oo ot D

' BLC_)CK ASSEMBLY -short (mcludes cylmder and crankcase
. all bearings, crankshaft camshaft tlmmg gear,-govern’or

* . gear case, rods, ﬂrstons rings, va!ves oil:pump.and breathe'r iube vie

SPRING - breather valvé

,...............,......---‘--'--— ......

MALVE-bréather ..., ......... S VAL LD
BAFFLE -breather, ., ... . luw oot e S et e e s
WASHER « 1/4” .5 L e n e e e i e s

- WASHER- 1/4" copper. . . ... .. 000 i o e Ve
WASHER -5/16". ... . R T
.. COVER - valve gr.\ Lmy
COVER - valve {with breather hoie) S A P R .
"GASKET*valvecover. .. .l............ SO O N

* BOLT - head, 6/16"" - 1Bx2f ......

" BOLT -'head, 5)'16"-13)(35/8" e T
WASHER - copper 3/8". .. .. .0 ... I S T L '

. GASKET - ¢ylinderhead .. ... .. . e
HEAD - L.H.No-1 ..... e R FI S S
HEAD - RH. NO.Z o et et e iieiann ey

. BEARING - crankshaft, rearf( 002" undersize). .. ... .. e IR
BEARING -crankshaft, rear'(, 010" undersize). .. .. Lo Ll ol

- BEARING - crankshaft, rear { 020"under5|ze) ....... b et

- BEARING - crankshaft, rear’(. ‘030" undersize): . .. .. S LU
- BOLT - valve cover 1/ “x1 BMAhex ...l e PIPI .
- \RETAINER - valve spring (use C20517) 1. :- ...... e e

' TAPPET - valve (standarg}.. .. . N I I

* TAPPET - valve |. ()01".mrenst‘zel| ..... T .

* Also use C33098 flange kit "

- - ) . Do ¥l 4 .

PLATE: l;)earmg‘(exc:ludes beaimg} g R T i

SEAL - beanng plate. e N e L

T

_,g.:.;,.p.m,_,_.',_._a_-_-mmwmtnd-gmm

—

- -3

N

N BN TR SN === =

-

*

Lome T

2

#

Decomber 1996 - .

'Lf"-



' . = . . T o .
. . .- CASEMODEL 446 COMPACT TRACTOR .~ = . " -~ 1
e ENGINE'BLOCK AND ATTACHING PARTS'
REF..  PART NO. S DESERIPTION - - N : REQ'D
40 c 20471 TAPPET~\;,élve (0027 Oversize} . ... ..o u i e e 4
40, C "~ 20277 ' TAPPET -valve (005" oversize) . ... ... .o vnnliennnnnnnnn Y
a4t C- 29754 ~° VALVE-intake. ..... e e e - I
42.- L 29755 . VALVE-exhaust........... . ...... Cee e e L. T2
. 43 C 29975 " INSERT - valve sat, exhaust {.002" oversize} . ............ . 2
-43 " C 29976 . ..INSERT - valve seat, exhaust (005" oversize) . ... ... .. SR 2
43 C 29977 ' . INSERT -valve seat, exhaust (.010" oveisize) .+ . ... ...ovun..... 2
Y43 C 29978 " INSERT - valve seat, exhaust {.025" oversize) . ... ........ A -
T 44 .~ [ .C. . 20288 - . INSERT :valve seat, intake {.002" aversize) ... . ... e e L
- 441 cC - 20289~ INSERT - valve seat, intake {.006" oversize] . ... ..... ... ....7... 2
© a4t -C- 20290 _ INSERT - valve seat, intake {.010" oversize) ... ... ...... S
a4’ | O 20201 © INSERT - valve seat, intdke (025" oversizé} ... ... .. L. il 2.
4677 T-C 120412 ¢+ 'TUBE-fuel pUmpvacuum. .\ ... fil e D 1
481}, . . C . 20203  .SPRING-vale ... ........o ...i..iiiiiiiisiiioie o 4
47 - C 20294 °  LOCK .valve€andspring . .... .. .cvueuinuinininnnnnrnnnaiomn. - 8
43 c °~ 20296, BEABING - crankshaft, front {.002" undersize). . ..z .. .. oo unn. A
48 -C 20297, AEARING - crankshift, front (010" undersize}. . . ...... .. .0 .. ... 1,
48 C - 20298 BEARING - crankshaft, front {.020” undersize). . . .:. ..o v vinenn .. |
48 - c 20299 - BEARING - crankshaft, front (.Q30” undersize).’. .. ...... ... e T
49, 13- . 68" . BOLT -3/8" x 1/2" N.C.hex..... L e S 2
ce C 29981 - -KIT-gasket, engine ... ..... '_ U T R P a1
- -C. 29982 - - KIT:- gasket,-carbon removal (includes: valve cover gaskets, . B
B ' T ; . .-« cylinder head gaskets, and intake manifold gaskets). . .. .. ........ 1
C., 26226 _ KIT - overhaul, engine {includes: valves, valye springs and '
i . ' oL retainers, ring ée;, breather tube, points, plugs, con;lenser,
" . . . crankshaft retaining ring, air cleaner element, carburetor .
- " gasket kit and .éngine gasket kit} . . ... PR e e |
7 B P T
- » L ~
- e - '
i :.?‘
. ) ’f{.L .
Printed in US.A. - SR S S . December 1996




'
voirssgay]

: - R “ T
) 7 . . ‘ . . ,
) " CASE'MODEL 446 COMPACT THACTOR% ’ -
OIL BASE, OIL PUMP AND GEAR CO\f[ER )

REF “PARTNO. ~ DESCRIPTION | T o -~ " REQ'D

1 C . 22631 ! COVERASSEMBLY -gear .. ... .u...oviten.e..n... S 1

o2 C. ' 20305 « ' BEARING -governorshaft. . ... ... .. ... .u.... ..l .0 1

R "C 22632 SHAFT AND ARM ASSEMBLY -governor. ., .. .. ........... 1

4 . c .20307 YOKE -governorshaft . _............... e e 1

RO .182- 34 *SCREW -yokeretaining . ... ... ioiit e, 2

- B C 20309 PIN - governor, cup ] 1
7 -G 2031_’0. SEAL - oil, governor shaft .. . . . e e 1

B 231-+ . 5 " BALL -.governor shaft beanng .......................... .2

‘g c . 29312 K . SEAL BBAM COVBI. . . ) et e e m s tteee e e s 1

o . C . 20313 © GASKET- gearcover.Al.....................:.».....:...-.. 1

A1 C-- 23320.  PIN ~gear-cover 5/16” x 1-1/8" . ... ... S P .
12 .C'  .24858 DIPSTICK - oil leve! INEICATON. + v v v vt e e s e STt

13 ~C 29984 GASKET - 0il Pan . ..ottt s i i e e 1
14 C o221 14 . PLUG-oilbase, 1/27sq. head-. .. ...... . c.ooo .o i i o 1

6 o 221 B44 - PLUG - oil base, 1/ " sockethead .............................. 1
16 - C.  -22833 BASE - oil ... ... PO P 10

a7 . C 20320 SPRING - 0il by-pass. . - - .....un.... [ AP S 1
Tt 18 114- 200 BOLT - il by-pass 3/8" X 17 N.C.BEX. % v e tnns e senenn . .
19, - c 20322 . VALVE-oilbypass.......... USRI . -1

- 20 LG 29734 7 PUMP-0jl o oivii it e e e N e 1
L 21 ; C.- 23321 © 7 INTAKE - oil pump (mcludes cup, screen and pipel. .. .. e . 1 -

L2200 192- 21 . LOCKWASHER - 3/B ... . . ittt el 4
23 7 13- B4, BOLT - 3!3":(21/2"1\10 T 4
.24 " 192- 19 LOCKWASHER - B4 . . ... ... veiieinnn. e, 2-
. 25 13- 416 BOLT - 7/4" x 1"'N.C. hex'. . oo eeeeannnss e o 2
o ,26 221- 1180 - NIPPLE -oildrain .. ... ... . ..... P e ST

- 27 7 72215 1377 ELBOW-oildrain . ... 0.t el S B

L2850 C 20331 S WASHER - 5/16" COPPET. . (.. o e e e 5
729 ¢ G- 20674 - WASHER - 3/8”copper.....l:..... Y 7.

©.300. 0. C-T 20325 KIT - gasket, oil pump i e e e e eee e 1

i 13- 528 BOLT - B/16” x 1-3/4” . L.t e e 4

T3z 26- \ 544 BOLT B/IBY X 234" e i e e e T 1

— M , 5
o 1
. . i .
- - - &;_ o
Printed in U.S.A. . y ~ December 1895



-

»

-
=

¥

. _ @
UM ~NGU R WK =

© 0N m O AW N o

11 . - "169- . 74
12. C. 20375
13 'C 20376

' h14 -":=\l NSS’
. f£15 ;187 :1839

16. 193- 8

-7 195- ..2027:
18 . T Ct 24951

19 . C .24952
20 C - . 24953
21 . 163- + 22

22° ° C. 29733
23 13- 516
24 . 92-° . 5

25 '187- 1078

I

»

" NSS

NSS
- NSS - 2

- NSS
C- 20274
¢ 20278

£y

C 20334
1M- _ -C 2033
12 - Nss !

i3 - C . 2033

14 NSS .
15, NS§ .
16 " NSS
17 - 'NSS
18 .. ° NS§

19. © - NSS' -

20  NSS .
21 -NSS

22, NSS -
23 NSS -

c: 20337

”

Printed in US.A.

¢ 20372
1955 14, -
.o 136 . 2.

. © " 26508

920 4.
C 20333

J

*CLIP - throttle cable {use C29506 187- 151 1)

fin

‘ CL 1P - governor contral rod, carburetor end
.CLIP - governor control rod governorend . ..... A A S,
ARM - goveinor £ontrol. ’

CASE MODEL 446 COMPACT TRACTOR

DESCRIPTION ,
. ROD - guvemorcontrol. e e e e, e e

BRACKET - governor mig..
_SPRING - throttle lever ad} .
SCREW - #6 x 7/8”" round hd. mach.

‘CLAMP swwel'tthrottie
WASHER swivel clamp mtg.
PIN - cotter, swwei clamp: mtg

"GOVERNOR AND BLOWER HOUSING -

. .""

P

......................

-.-......,.....-............. ........

........

...................................

SCREW - #8 X 5716, swivel ¢lamp . . . . .. ......... I

'BUSHING --governot control
SPRING - governor. .

...............................

BOLT-#10-32x5/8". *.

'.-.WASHER 5/16" '
BAFFLE .- cylinder air, L.H."
BAFFLE - cylinder air, R.H.

BOLT-- 1/4” x 7/16" N.C. hex
. MOTOR -starfing, 12"volt {see below}
BOLT - 5/16" x Ug N.C. hex, starter motar.’

COVER -dust .. . . . e il i i imaen e e
NUT -stop. . ......- : et
. WASHER -stopfut .. .....o.. .t en.. R,
SPRING - antldl‘ift..__...' ..............
SPACER.- dUSt COVEL & . . .o o ve e a e e el e
DRIVE ASSEMBLY ., ..... S et

CBOLT-thit s s i v e i e D e et e D

.........

.....................................

HOUSING -blower .. ........ e

4

R

................................

.........................
' - .

N T T I T R e

'€ 20230 STARTER MOTOR

o

LOCKWASHER - thru-bolt

CAP ASSEMBLY - drive end
WASHER - thrust armature
ARMATURE starter motor ... ...
HOUSING - starter, order G-

SPRING-brush. . .. .veeeeeineaonnnnn [ L
‘HOLDER -brush.. . . ....... PR i . e ..
" SCREW AND LOCKWASHER brush mtg it s
BRUSH - ground . .. .
., STUD AND BRUSH ASSEMBLY
BUSHING - msulatmg. -3

----- L8 4 ® o momowow bk owos 4 momoaEm s oa s s

WASHER.: insulating

. WASHER - stud mtg.

.

LOCKWASHER - stud mtg

o

P R T I T R I LT R ]
B LI T R R A IR R N LR B

.....................................

........................

29733 starter e -
CAP ASSEMBLY commutator hncludes item 14 thru23) - ..

-----

--------------------------------

-------------------------------

PR T I o I R R e R N )

P N T R R R A LA R ]

NUT -studmtg.”. . ......... SEN e P
KlT brush and sprmg {mc!udes men;as 14 17 and 18) e P

... December 1995 .

.........

1

__._._..R;_a_nMMM_L.b_n‘_n—n.;-aMIM—n-u_n_b—t—.ln

-

ta




e

Gk

e
182-
195

.
© WD M D LN -

c

0DDOO

c -

182-

192-

c

165-
192--

ey

TN
i
- Toh
k3
- B
,

"
et o et 2 s et wm =

REF.  PART NO.
29990,

'520
513
23854
545
16
29991

143 -

.19
29736

. 25100
20345
. 20347

29992
219
259

20344

‘32299
18
29752
25845
31249

24956

. 28227
' 25338

' Printed in US.A. -

4

CASE MODEL 446 cpMPACT TRACTOR

- IGNITION AND CHARGING SYSTEMS

.- DESCRIPTION

19 .

o]
m - .

e ..
. .

. BOX ASSEMBLY - breaker contact

. -, SCREW - #10 - 24'x 1-1/2" pan hd v

" SCREW - #10 x 1-1/2"" rd. hedd mach.

WASHER - #10.. .. ... ... v.. .
COVER -breakerbox. ., ..... ...
SCREW - #8 - 32 x 5/16" self tapping
LOCKWASHER #B ..,
CONDENSER ignition, . . .......

“SCREW - A4 20x3/4%. ..., -
LOCKWASHER - 1/4” ... .. .....

.POINT ASSEMBLY - breaker contact

. BASE - breaker BOX - v v v .

GASKET - breakerbox . ... ... .
PLUNGER “breakerbox. .. ... ...
LEAD - breakér to coil negative . . ..

CLAMP - coil mtg,

: Il
.......... L,

Y

- L W S )

]

.....................

......... Mim e 4 4 4 4 oa s oaoma

KIT - spark piug cable -....... e e Iy

- LOCKWASHER - #10 ... . ........ . ADE S
~ COIL - |gn|t|on SR '
SPARK PLUG. a

T e R '

3

-

,.
‘\"'*’

HEGULATOR RECTIFIER ASSEMBLY 12 volt. e e e e .
' 'STATOR - alternator.charging . B .
CAP = COIF. & v e e e e e e e e et e e .
‘CONNECTOR . ............... R
Sy '
R “ g
<
N -',:;‘"-‘5 i s
- Y
"7 December 1995




. CASE MODEL 446 COMPACT TRACTOR ° 21
L ? ) HEAT SHIELDS AND ENGINE BAFFLES ' T T
P : » T S ‘ . ’
. REF. PART NO. ~ DESCRIPTION- ) § ‘ REQ'D
| C 25489 ) SHIELD exhaust pipe LLH, ..... R e e AU ST 1
2 . C 25490  -SHIELD -exhaust pipe R.H.e . ...’ .o oevs oL oo, ... e 1
© 3 13- 1 BOLT - 1/4%<20x 1/2"bex ... ................. e e 2
4 192- 19 _°  LOCKWASHER-1/4”.. ... ... ..... g e AP 4
5 . 129- 101 U R 1 T A T 4
6. ¢ : 28033 BAFFLE - bvllnderLH.......................»......,.... .... 1
N . 7 .C - 28034 BAFFLE - cylinder RH:. . 0. .. ... S R A oo 1
SaN S . y 8 187- © 1036+~ SCREW.- self tap {used S/N 9741243 and after)....,'..,'. Bl .2
Co e N © 8 13- "3 BOLT - 1/4”" - 20 x 3/4" hex {used prior t6 S/N 9741243) cee Tl 2
p T 9 . C . 26255 SUPPOHT pump mcuntmg ................................ 1
: RGN o ‘ k'\ ' :
c. el - _,.?-,.-wl o, ™ -7 no o ‘ - . . .
. ) : .. \ e e . \ EXHAUST SYSTEM P :
! . e ‘-.1': ' J‘: i T . : .
- DR S RO A 4o 1 G, 24708 - MUFFLER ASSEMBLY - exhaust fincludes ftems 8, 9, 10 and 12
; . B S ¥ -~ ' i L bandedtogether)......................................;..'..,; 1
. , i b f : “\‘\[‘:‘-\;_5}_.-' 2. ¢ .. 22969 . PiPE - engine exhaust L.H. (used prior to S/N 9756606) ... ...... P
. : b e -3 C. 28968 CLAMP ASSEMBLY -muffler ..« v uvvutit ey, 4
o . N 4 S M- 256, BOLT - 5/16" x 1-1/4" round head square neck N.C.. . .. ........ "1
1 SN b 192 20 LOCKWASHER -5/16". . . ... .. .... P 1.
6 To129- 102 o NUT-5/18" NG HeX. o vt et et it ie e e iaeanns e o
7 ci 22970 . PIPE - engine exhaust R.H. (used prior to SIN 3756606} ............. P
8 ~~C 24206 © .WRAPPER-muffler. ... .. L S 1
‘9 C- ,23581 . COVER-mufflerend. .. ........... T 1
10 - C ~ - 23580° INSULATION - mufflerend F . SR P
-1 - 214. . 272 CLAMP - wrapper ﬁouni:ing A P R 3
12 C . 23686 INSULATION - muffler .0 .. e B
13 . C 20468 CLAMP ASSEMBLY - exhaust pipe (includes items.4, 5 and 8) - :
' . {used prior 1o SN O7BBB06) . . . .. e e e e 2
14 "C 26071 . PIPE - engine exhaust L.H. (used S/N 9756606 and after}. R tiaveaes 1
18 C 25073 [PIPE - engine exhaust R.H. {used S/N 9756606 and after) ©.............. 1
16 . ¢ 26207 GASKET - pipe, exhaust {used S/N 9756606 and after) ................. 2
17 61- 510. BOLT 5/16" X 5;'8" sockethead (used S/N 9756606 and after} ....... a1
: e ' .
Jr - . -
-\\_, e’
Printed i US.A. | - .~ December 1995



sEmazeer

.
+ ' 1 .
i %_" -
b
.
.
'\
i
1
;
N
.
. »
7 I,
T I
e ¥
H
1
;
:
:
1
i
i
H
:
.
I
H
,\

A

-

CASE'MODEL 446 COMPACT TRAZTOR - . . 23
. - ) s

CHOKE AND THROTTLE - .,

" REF. ©  PART NO. . oescmietion . . . meab
1 C ' 32430 CONTHDL throttle. e e J i 1
2 .,C 30073 " ' HANDLE -throttlecontrol  ° ... .. . neee... e e e P
37" . .C 25604 ' -CONTROL -choke......... T TR L 1
4 C 30074 =~ HANDLE-chokecontrol * .o ............. B e 1
5 A11- 5 BOLT - #10 - 24 x 1/2” N.C. found head, square neck ... ...l L2
. B 192- 18 LOCKWASHER - #10 Std. plated .............. P 2
7. 1297 17 NUT - #10 2dplated .. ...l 2
FUEL SYSTEM _
1 NSS _ELBOW ASSEMBLY - fuel tank (use C10678, C31978 12 214—274) 1
2 C 28962 CLIP -fuel line (optuonal) ................................. - 2.
3 .. C 28937 'HOSE - fuel line 43" . .. .. & .. .. e S e C
4 - 'C - 23815 TANK -fuel & e e 1
5 c’ 11529 ~ CAP - fuel tank (mcludes |nsert} ............................ "t
8 ‘NSS - INSERT - el CBP o i fevv o orv e e i et e e 1
‘o7 € 23827 LINER - 80K« 2 e e e et PP I\
8 C* . 14690 CUSHION - fuel tank . ........ e e S w20
a 234- 103 - CLAMP-hose 1/27...... PP Dleeiiiiiacaes e e e e e . 2
. o
.p- “y
" 14 "-'%
Printed in US.A. - Uecember.‘iS_QS



.USED PRIOR TO $/N 9756380

- m«..e: A

BO@ NN EWDWN =
- . n

- PART NO.
.C_ 28237
NSS,

c 24792
353- . 462
. C 20093
© 138- . 98
C 20036
C- 28240

11 c 14806

12 c 19867
13 353- - 442
14 . . NSS :
15 C 19767
16 131- 178
17 195: 104
18 C =~ 20083
19 113 207
20 195- 2089
21 C . 29409 .
, 22 185- . . 533 |
. e

<

Printed in US.A. . .

c 24872

132- 310
132-. 310. - -

. CASE MODEL 446 COMPACT TRACTOR .~ - . . ° G

LT . S - S T e
PTO CLUTCH LINKAGE =~ ‘ - ' L0 a L
' DESCRIPTION REQ'D

_KNOB lever, PTO L i T

LEVER- PTO engagmg (order item 21 and 22) __________________ S T

ARM ASSEMBLY - PTO {used S/N 9743060 and after}, .. . ... ... .-.. B

ARM ASSEMBLY - PTO (used prior to S/N' 9743060) ...... APIORUNE S I

BUSHING - lever, dash tower _ . ... ... ... .0 .. oo 1. ‘

BUSHING “fliplock . ... ... ....... S P S

PIN-rolt 3/16” x 1" _ | e . .. 1

SPRING - lever, PTO (used prior to S/N 9756380) ... ... ... ... .. K

WASHER - nylon (used prior to S/N 9756380) ................... 1

PIN - cotter 1/8" X 17 . . . . i 1

PIN -cotter 187 x 17 . . . 2.

WASHER -nylon 3/8 ... .. ... ... ... ... . ool 2
CSPRING -clutehrod, | oo o 2 ..
“BUSHING -heyeo . L. ol e e o e 1

ROD - eluteh (use C27734, C26166 C20053) T 1

GUIDE - clutchrod....._............................. ..... 1 -

NUT - 1ock 3/8" N.C.heX . ..o e e e e 2

WASHER - 3/8™. . . oo e 2 .

BUSHING - MYlOn, e e 2

BOLT -3/B"x 1" N.Cihex . ... o .2
NWASHER 5/8" {used prior to S/N 9786380} . . ... ... ue 1

LEVER - PTO engaging {used S/N 9756380 and after) .................. 1

WASHER - 1/2" (used S/N 9756380 and aftar} ....................... 1

. Y] 1
: oW s L .. December 1995 = .-




T

4\"
14

.. - .
-—— o —— e e e,

'\4.

¥

o —r — —

s

— i — s gy

’
¢

Ay i — —— —

o

-
- it
3 = "
¢ T ™
. .
S e - -
-
— - a
L
u
-
- - J . ¢
v d i -
Py -
' .
™ T
#® -~
. . -
= '
a l’ o
> e
H T -
a [ - +
Y
FAEN - B
4 .
- Yu -
y

[ BN

.o ) -

* PART NO.

¢ 27182

.C 16616 .
C 24747 -

coDoooon

_
|2
®

0000 =

c 27031
164- - 41

1937, 76
. 28677,

186515
. 1B5b7
© 31045
23740
. 28735
32169

126
23624

23630
23625

s

&
4.
.
r .
- 4

N .
v
:' . L= -
L ; ) ¢ -
-
i
P
A
*
- - (-
- -

16786 -

- 23627

-

' CASE MODEL 446 COMPACT TRACTOR ’ o c 27

CLUTCH ASSEMBLY (PTO) L

DESCRIPTION

- CLUTCH AND FAN ASSEMBLY ...... S o

* WASHER - spacer . ' : o«

-
P
2
-
.

'LOCKWASHER - 6/16” countersunk external tooth". .. ... . ..

BEARING - ball . ;. N v

FAN - cooling
HUB - clutch ‘ .
ARM -engaging. . s.....oournnun.. P
SCREW - 5/16" - 18 x 1" flat head socket

.................................................

.
[P

ks

4

WASHER-fan 17/32". . ... ... . vl ciiaeaen e

WASHER = SPING « 22\ oeeeee e leeaaanaennns '-D

WASHER -spacer 050 . .......... ... e (PP S

PULLEY. AND DISC ASSEMBLY. ... ienveliaaeniananennns
KIT Mfriction disc. ....... T

..............................................
3

SPRING]- clutch foad .. ..... ... e e
NUT - 142" N.F. : OO A ¢ A

GUIDE fadjustingnut, . ... .....2counnennn.. RN LA

Y !

SPACER-hub.......coovisiyecnn e P e
NUT - adjust

PR T T L I R B R R R R R R R R R R R A
. . . . . u

.,
- ~
'
f
“
5
-
@
“ o
- - A
< . '
e
o 3 z -
& ) .
. - "
N L
;" -
- ;
R oo
- .
\ v
" ’ hﬂ‘
- ' - r
A .
" z
=S ' * o
J;r - - 3 .
. ' December: 1995
. ' .
. - el
s e - -



O oo~ W=

" REF.

PART NO.
.C 24772
o 24821 7
c 24137
C. 23573
C ., 23527
- ¢ 22023
" 131- 1318
"¢ 27508
131- 11817
195- . 5§25
C 18153
c 16362 .
132- 334
C 15410 -
195- © 2029
113- 219
C . 18890
‘C 18150
13- 514
182: 20
C . 14729
192- 237
113- 424 .
138-* 379,
C ' 16373
C . 24830
113 R
©192- - 19
129- 10t
C . 24822
"193- . B7 |
.G 16361

Printed in USA. Y

v

.

CASE MODEL 446 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

DESC RIPTION

»

29

REQ'D

- LOCKWASHER A O e '

- FHAME main {also order C248?2 arm prior t0.-8/N 9743080)
'SHIELD - heat
SPRING fatch . .. ...... R
HOOD AND GRILLE ASSEMBLY (includes item 31)

LINER - hood . -

CHINGE - raME & o vttt e et e e eie et e e et e
NUT - 10K 12" NLF. et e e i it et e e et e e e
PIN - attachment . ... ... ...: e [, e
NUT-lock 3/8”"N.C. . .. ......... e A

_ WASHER - plain 3/8” x 13/16” Q.D- (over engine foot. pad} ...........

. CHANNEL - instrument panel liner . ..., R R

ROD -hood hinge. . . ... ...1..... '

PIN - cotter 1/8" x 3/4" . T .
CUSHION -washer. .. ... ... ... onee ool
" WASHER - pfain 3/8" x 1-1/4" Q.D. (under cc;shlon}

BOLT-3/8" x Z- 14T N.C. hex ... .. i it i nas e

PAD - footLH._....-.....;--_.....'._...._...-l ..............
:PAD foot R.H. ' :

"""““".""'"'"""" ................

...............

.........................................

--------------------------------

:LOCKWASHER 5/16"..‘.‘....'..." ...... s e
.SPACER - rear, frame . )

LOCKWASHER “1/2" . . ..\ T U L

. BOLT - 172" N.C. hex, transaxle mtg. . .
PIN - roll 3/16" x 1- 1/4" ...................................
PIN-latch ... .0 .. .. T e e e e et e it ettt e e

CLIP - battery hold down, . J. .. ovoopevnnlonninnn et
BOLT 3 1/4"-20x 1/2". .. ....... ‘

........................

............................

NUT - 1/84"-20hex........... SEESERLITRERY e

LOCKWASHER - 1/4" external tooth U AN e, e

HINGE hood......v..... Dot g

\ e

PO OOaNNABNRNN - S B0 = —mas BB SN

" . December 1995



~ Printed in US.A.

o]
m
m

-cnoowmm-bwh)_--‘

-8

" -PART NO.
C. 16408
C 16404
13- 441
13- 424 ..

192 23

€. 19417
C 16429 .
¢ 30071 .

C 15410

195 2175.
113,122,

17066

131 178 -

.

-

SEAT, FE,NDERS.AND TOOL TRAY

=

DESC‘RIFTEON

*

SUPPOF'?T seat, front

SUPPORT - seat, rear
BOLT 1/2" x 2-1/4""N.C. hex

-

BOLT - /2" x 1" N.C: hex

LOCKWASHER 1/2"
TRAY fool

WASHER -cupped. ... .. oe oo oD

NUT‘,

* Usg 2of each:”

fock 3/8"” N.C. hex

o
-

C29306

'C29305 .
113-103.
1 C28263

131-911

, f

.....................

-

-

CASE MODEL 446 COMPACT TRAGCTOR -

................................
.............................................
......................

[

--------

"3

T NSS* . BUMPER - Seat v v v v v s oo ..
121 106 .~ BOLT- 5/18" x 1/2”ﬂange whizlock ........................... 1
L€ 17182 7 HINGE ASSEMBLY “S88E . .oy« v v et aeeinaeeee e e e ca '
c 16444 FENDER-LH........... e e
c 16445 FENDER-R.H.. ... ...ou... [
. C 14728° GRIP - shiftlever . ... .... R SO e
. ¢ 16393 LEVER -shift........". 00 .
195-. - 525 SWASHER--7/16" x 1-1/4"0D.. . .. ... ... e e e e
C 17216 .~ SPRING ¢ shift lever ‘
c

[N T T I~ JL S - Y=




CASE MODEL 446 COMPACT TRACTOR - e 38

- . ... - . 7+ FRONTAXLE . o

~REF. . PART NO. - 'DESCRIPTION o o ) REQD -
1 "C’ .406B7 . AXLE-front ............. P e S L
2  NSS ., SPINDLE - right'hand fuse C31341, 132-311,C27902) .......... 1
3 -NSS - ‘. SPINDLE -teft hand {use C31340; 132-311, C27902} ........ S
4 ©138- -99 - " PIN-roll .... L e .. 2
5 C 22278 . PIN - retaining, axle pivot. . .. ... ... [ e 1
6 C, 713716 . WASHER-thrust ................ T 4
. 7 219- 404~ FITTING-lube..c.......... [ < I
8 .. ¢ 13106 COVER™-IUBE fitting . .. cvoue et e e "3
g - 132 317 - PIN-cotter 5/32" x 1-1/4" . ... ... ... ... ..... [ L. 2
; 10, C 12875 - WASHER-wheelspindle. .. ... .0 .&........ el 2
. 11 . C 28226 , WASHER -‘wheel spacer .. ......... e e e e PR, 4
2. '-.187- 1910 - BOLT -3/8” N.C.indented hexhead.. ... .......... i 1
13 ' 22992 JKIT - drag link {includes i‘ciems 15and 16). ....... S U B
14 T192- 23 . LOCKWASHER.-1/2" zinc plated ....... e e P
16 120-° 1656 . NUT-1/2"jamN.F.R.H.thread .......... e P .6
. 16 J29- 365 © NUT-1/2"jam N.F. L.H.thread ... .........,..n...... L. 2
’ 17 Ceo 21527 7 . 0 BALLJOINT -1/2" LH.. . .......... e r e I, o2
18 C . 21526 . BALLJOINT-1/2"RH. .. .ovvienlniiclinnnnnn.. [ .2
19 C 22568  PIN-axlepivot.. ............. e PR e 1
20 . 218 17 . FITTING -lube.... ... S N e wev. 2
c 21629 TIEROD . ....... P i P S I
1. -
]
X :

S e e |
‘ - ' December 1995




CASE'MODEL 446 COMPACT TRACTOR . = - LB

‘_I

STEERING GEAR

"REF.. PARTNO. ; DESCRIPTION: - T REQ'D
«C., 16945 CAP-- steering wheel . N . o 1.

1 «C. 18945 = CAP-.steeringwheel . ....... ..... D T T T N TR S
) 2 c . 18014 CWHEEL -steering. . . ..ot vt e e e e 1
'3 131- . 3568 CONUT loek B8 L e o1
. 4 - NSS* |, SHAFT -steering. .. .o..oueiene ... 1
5 NSS** - . ' SUPPORT -steeringgear.............. AT A 1
' 6 - c 14200 . PIN-pivot .. .. .. e e 1
7 C . 14201  WASHER-shim....%....:.... cciiiunn... PR e 4
. B 129- 48 NUT -Jam 3/8 . e e e 1 <
9 195- 2021 ©  WASHER........... P S R 1 )
10 192- 20. . LOCKWASHER -5/16" zincplated. . . ..ot v oo e e se s e s |
nm- - .113- 102 "BOLT-5/18"x3M"N.Cohex ... ovvvnee, o] 1- |
12 - . C 33309 .. GEAR-steering ~.......... e G e e, 1 |
13 ©OM3- 208 BOLT-3/8"X3/8 " NC.REX. . oot e et e e a4
14 - 192- 21 © LOCKWASHER-3/8" ............0......0.. ..o 'ewlon... —_ 4
- 16, 195- 7 2069  _WASHER.-5/8"zincplated. . ....... .. ..................... 2.
- 16 . C 150967 BUSHING - flanged nylon . . .. .. e S A 1
17126 18 KEY - Woodruff 3/16” x.3/4" ... .. P U AR 1
. 187 . ¢ . 24098  TUBE-steering.............. T .- 1
S /19 219- 404 FITTING -lubedb® . ... ... ... ... .... e e .2
20 € 12975 | WASHER-5/8"................ AP P e 2
’ 21 c 187 "CLIP - tinnerman, steering wheel. . . . . .. S e e e 2
C . 13106 COVER -lube-fitting . .......ooinent e ieeininnnnnn.,. i 2
! .
. * Use C26325 & C26326 & 138-143 | - : S
' © **:Use C44378 & C29044 & C29812,113-248, 129-103, 192-21, 195-2029
1 .
.0
.7
4
1 1
T o o - L . o o T " Printed in US.A. . o ) L < ‘ . December 1995 .

P . - -, . ' - - . N ’ ' Y o .
' - - . s ! ' . s . f ot . ‘ f - ‘ Lo ,
. fl . - . . . . B R N B . .
e A L e st -



- - i
.
. ~ .
2
[
o - *
«
- i

2

[ -

. —
- ®
e . -
T e

o~
| S—

il

> Printed in y.S.;A.

3

— .
O @~ U bW =

~
-

D0
m -
mo

PO — mb b ok ok =
Lo~ AWl =

[
4’\)

c 24795

o

PART NO. ‘
c . 22318

C 26381
138-. 319
¢ 25022
131- 164
c 16164 -
C 18147
C 27755
“C 21857
C 33427 -
c 23910
113 . 2262
©a29 . 143"
A 23899 °
C___ 24761
C 40846
195- 533 -
132- " 310
213- - M
141- " 4.
132- 321

L

- CASE MODEL 446,COMPACT TRACTOR -

s
' .

BRAKE ASSEMBLY.

[

DESCRIPTION'

PEDAL - brake actuating . . ..... .. ..
ARM - brake pedal

SPRING - brake lock

BAND - brake

PIN-clevis. . ............ S R S A A

BOLT - 3/8"-.16 x 1-1/2¢ hex

ARM - brake. .-... L

*ARM - brake {includes adju?tme:nt ﬁut) ....... et L.,
GUIDE - brake actuation ... ... .. s el

WASHER - .531 I.D.

PIN-cotter 1/8" x 1o, . /. i iieennnns e

CLEVIS

FRONT AND REAR WHEELS:

. P2

SPACER - brake pedal . .. o vvon s eos e

............................................

....................................

NUT-3/8"-16jam.................. e RACUIS

WHEEL --rear, 6 bolt (white) , .......... KPP fee et '
BOLT -rearwheel ... ......... S e 1
WHEEL - frent (white) (includes items 5and 6} ... . .. ... ... e '
FITTING - [ube. . « o v v s P S S e
- BEARING -wheel, inner . . . .. e e e s
BEARING - wheel, outer. . . .. e e e e e
" CAP-plastic, front. . oo oo e v i e P e T
'CAP - hub, front wheel'{optional} . . ... 0.0 e Lo L L
COVER - lube fitting . . . .. el e T PUT T

.37 -

[ PO % T L PO U S T NN U R X, JE N g

TN MM RN R RN, L



CASE-MODEL 446 COMPACT TRACTOR 39
a " HYDRAULIC SYSTEM « '
. S o Lo . . .
REF. ' PART NO. . . DESCHIPTIdN REQ'D
1 C 26255 SUPPORT - PUMP MOUNLING © v v vie e vs e el l ) AT A
2 113- 206 BOLT - 3/8 x 3/4” N.C. hex, support mountlng .................... 4
3 . 61- 616 . SCREW-3/8"x 1" N.C. hex, soc. hd. pump mountmg .............. 2
4 C 1927 0 21+, LOCKWASHER - 3/8""zinc plated. . . .. .-. e e et B
5§ .. .C 28980 KEY - square 1/4” x 1" (engineshaft) . .. ... .. ... .. ....%.. U I
6. C 25209 . COUPLING - pump, 9/16" shaft, (See page 43) . . .. ......~. PR <1
7. NSS* = PUMP - hyd.9/16" shaft (repairs'page 43). . :: . . . R FURAN
8 218- 5065 FITTINGS  hyd. 3/4” x 7/8” "0 Ring, . .. . oo o v e i iie e e e e s 1
g 218-' 5007  “O" RING-5/8" {for C17236 fitting) . . . ... ... ... R 1.
10 C. 16687 TUBE - valve to lower motorport’. . .. .. .. oozl e 1
11 C 17898 ' TUBE .- valve to upper motor port ,,,,,,,,, N I
12 € 25784 EXCHANGER “heat. | .. ..o b BT
13, 214- 254 . CLAMP -hose. . . . e e e e e e e e AR, e 4,
R 14 C 29697 . HOSE - rubber, tank to heat exchanger ........... o e |
' 15 . NSS _ " RESERVOIR - hydraulic il {use 033167 klt) S N I 1
16’ :C ' 25237 CAP - reservoir (includes insert) - T
A7 " NSS . INSERT - Feservoir ¢ap « « -« e v unsn. e ..ﬁ/,-.' ..... FERTR R T
18 € 22947 " TIE - hoseclamp..Z._..........‘.._....‘..'...'. ...... Ll L2
19 T | 23326 CLAMP-hose........:... R e e 2
20 C - 33423 - HOSE - rubber, tank topump- . . .5 . L oL Ll CoeLaio A
21 . C 18797 . HOSE - hydrautic, pump to valve: « o . v v ol e e S v e e e e 7’
22° 218 5006. © 0" RING - 1/2" {for C18797). P SRR P I
23 C -26182 TUBE - vaive to heat exchangdr . ... ........ e s
24 - 198 T 104 WASHER - 3/8"". ............ PN e e .. SPUR. et 4
25 - - C. 29697..- HOSE-rubber,4” ........... ... ... ... . O §
i 26 218 b107 " FITTING - motor port, g0° elbow, “O"'ng B e 2
¢ 27, 218- + 5007 "0 RING - 5/8” (for218-6107 fitting) . . e e Y 2
28 C 25967 . VALVE - hydraulic control, two spool {repairs page 45) B I
, u -39 166- - 86° ° SCREW-1/2"x 1-1/4” N.C. flanged 12 pt. .. ...s .o .o.... T T4
.. 30 717 247 SCREW-5/16" x 1-1/4" N.Cflat hd: machine .. . . . T .2
31 “131- 361 77 NUT- lock 5/16" N.Cohex . ... .. ... ... . ...... : 2
.33 -218- 5062 FITTING- - hydraulic valve 5/8” x 7/8” “Q" Ring; e e Ve e 3"
o 33 218-° s007 © °° OV RING-5/8" {forGIB32T) . ... e e e _ 3
Ao 34 c 28949, SEAL -imotor to transmission. . ... . oL L. ... P S 1
0 35 C. ~ 14655 MOTOR - hydraulic (repairspage41) ..., ... . oo aooinvin 2" 1
P T & = ’
’ *Use C26278; C15724, €17300 o " '
o , - - PP
- . . B e i (r»* 3
. “ L Sl .
2 : / '
e : o - h . .
& ; k. ‘ : X -
5 « .? i o 7 |
’ -~ ‘ (,! ’d N - ;‘ ' . ' B ol " Cﬂ; '
. p—f_.. . o ) ¥ . ] . . . X _ o . . ' ! -
) ’ e ' Printed in U.S.A . - ' - o ", December 1995
B . h - o ' ' ‘ . . , M . ; . e . -



- v, . 3 ‘ . . ’ri'
/ : R ‘ . N . o
. CASE MODEL 446 COMPACT TRACTOR ol
. e -SPEED.CONTROL - - ‘
-~ REF: PART NO. w DESCRIPTIDN REQ'D
1 C. 28237 KNOB - speed control . ., . Ll i A
2 - €' . 27593 BUSHING -lever .. .. .. 70 i i, 1 N
3 FNSS LEVER - speed control {use C29407,. C28003) .................. 1 '
4 “C 27822 7 SPRING -COMPression .. .. .......uueeunrnnnnnn il 1 .
5 C  ~21518 'WASHER - nyfon..l...._.“.........-........-.‘. ............ 1 "L
. C 18742 © ROD-control...........c....... e I S
7 128+ 922 7T INUT-5/18" N.F. hex; zinc piated ........................ 1 |
. 8 C . 19025 . JOINT ball,,+........... e %.....- .................. 1 .
.9 195. - 521 WASHER - 5/16" ...................... P e P 1
10 132- 320 PIN - cotter 3/32" x3/4" .. .. .. ......... [ S I
1 138- 2072 PIN - roll VB XAB/A O 17~
= - . o ) i ;; . ad
€ ¢ . Y - ' - - ' !
; . - 'HYDRAULIC.DRIVE MOTOR -
B i 3 . ' . I < ) ! ‘ ’ *
€ 14665 MOTOR -hydraulic ..\ v e s e st iene e e i 1
‘1 .C 16516 RING - retaining: . .« v eineeenenne s eesnansl s 1,
2 " NS§S . : . SPACER - {See kitbelow) . . .. ... . . uieeeennna. .. . 1.
3 NSS . " SEAL -6il {See kit befow) . . .. .. F [ 1 -
4 C 14827 HQUSING ASSEMBLY t ..o ovv oo i he e e 1 -
5 C. 14837 END CAP . o vt et et e e e e ey e 1
B NSS . SEAL - (See kit,below)*. . .. ... .. S bt et 2
7 C. 14878 SHAFT -cOoUPNiNG v v v e ee et oo T B O
.8 C . 14820  _ " DRIWELINK ......... A e 1
g 7 “C 14830 "PLATE -wear . ... ... ... A s e ehe e FU T
1d - C ' 14831 ROTOR ASSEMBLY . P S 1
: *~ NSS "KIT - ménifold (use %mplete moto() ........................ 1
1. NSS * . - PLATE-manifold .. .". e S 1
12 NSS MANIFOLD. . ... e e . 1
13° NSS 'COMMUTATOR AND RING SET (use complete motor! ......... v1
14 SNSS T . B} RING - sealing (See Kit DEIOW) . vv v v v e e e e ee e 1
15 _ C - 14836 SLEEVE, . o\ttt e et emee e el e -1
18 C 14838 ., = . BOLT- 3/8"x43/8" NeFihex, ..., o en e lodu 7
17 NSS“ o " WASHER - back up;’ 010" (see kxt beiuw) .................... A
w : ‘29732’ "KIT#0"ringandseal .. 5. .0 il e 1
E . NSS o f-_ 3. RING -sealing. . . .. PR s
v .7, NSS .t - SEAL dart not used throw away item) Sl P 1
- "Ns"s- i} S SEAL: T s e e . 2
‘ONSSTL L, T BEAL. Cw ... e B e e I
ﬁ NSS ° - fe RLNG'-retalnlng ....... R Pt 1
©UNSS T USPACER.SAl L L L e e i R
e NSS' L WASHER ‘back up, om'*.: ..... AT e e o T
~ " e . -
o . - . f\ _ . v - ., .-
. - v . - )
N : S
P .- ) : :
_- T . ‘. N, - . ’ . i . ' CL . ‘f' .
Printed in US.A. - < December 1995



@ASE_MobE L-448 COMPACT TRACTOR .
HYDRAULIC PUMPAND COUPLING -~ -~~~ | ' =
(PARKER- HANNIFIN) ’ ‘ o

REF. * PARTNO. . ' - DESCRIPTION .~ REQD

1- "NSS PUMP - hyd. 9/16" shiaft {use C26278 c15?24 C17300) ......... 1
D2 E 63109 . - PIN- dowel ... ... e e e e e e 2

3 - C - 24861  COVER - 18N L\ eessa e e et e e T e e s anns e 1

4 ‘€. 15731 . GEARASSEMBLY - driven @ . ... ..o i 1 .

5 € . 16732 T O RING™- COVEr . .ottt 2

6 - C 15733 - BODY - PUMP .. oo e re e e 1,
-7 C', 1578  COVER-fronts...............0..... ... O U 1
8 C 15735 USEAL-shaft. ... ..o t

9 . ~NSS - . . GEAR ASSEMBLY -drive .........0.0ooevieneene el 1

LA = 24862 : SHAFT drive <. ..ol it e i ey o1
C 24863 . GEAR-drive ... oL . 1

: ‘C - 24864 - KEY-gear ..:0....... JU el e e 17 -

. C -, 24865 - RING - retaining. ........5. . . 2

10 . C 15737 © PLATE-wear,........ S U foaeaen PP 1

11, " C 15738 ° - SHIELD-heat ..... S DU T

12 C. 15738 . GASKET. . ii..iiiiiiitonenn, S ST e SOV T -
13 C, 715740 . . SEAL-........ P e S e A .
14 13- 540 ~ BOLT....... e e e T [ PTURUASI -
15 C 28215 - , KEY:3/16” square...v ... ... e Ve 1

16 C ..1918 . . WASHER :............... U P, 4

i7 - C 25209 COUPLING pump  ..... . S ST DR

18 NSS HUE - {order-item 17h...0cvvnnn. .. I S . e

19 NSS . HUB-{orderitem17}............... e PR
20 C . 32199 . SCREW-set5/16™ x 5/16" NC sockethead....... e e 2’

21 C . 15036 . SPIDER - (for C17298 couplingl........... e P S

. 4 . -

HYDI—%‘A‘ULlc PUMP (CESSNA)A

o NSS* e PUMP hyd 9/16”shaft ....... el A
ol C 28709 - . SPRING ................. e e e L2
2 - C7 28718 DIAPHRAGM - wear plate e peeeege 1
3 NSS*  COVER-front . ... oo il i IR |
4 NSS* .- COVER-rear....... e e .
-5 c.. 28711 SEAL -shaft vov oo oo e s e e P '
- NSS* .. 'BODY-pump{Si;.....i....... e
Y c’ 28712 - SEAL - ‘'diaphragii ~. . ... .. e T e [ |
8  LC£ . 28714 - ‘ GASKET back up...«....... e e e 1
« .8 . . C 28216 . | KEY --3/16” square X 609 B [ e e 1
.10 C. 28713~ .~ GASKET -backup ............iivinnerma.n, O
1 ' . NSS* S . GEAR ASSEMBLY -drive ................. e RS R
12 - NSS* 4 -GEAR'ASSEMBLY -drive ........... e 17
13 211- 306 - BALL -steel 7/82 .. ...ty aa e ety 2D
14, . C 28715 . PIN-dowel 14" x 114" ..o oo, SRR 2.
15 | O/l Y, BOLT - 5!16"’ 18x21!2”12 pt flange..................4 . 7
vt : : . ** use C26278, C15724, C17300 . o R
! ™
2 : ‘ .
Printed in US.A. ' n _ _— S ‘ L ~—-..... December 1995




»
-

. CASE MODEL 446 GOMPACT TRACTOR -

a . -

o

. HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS a
REF.” PARLNO.. . < , "+ DESCRIPTION ' REQ'D
- "C . 23482 . SUPPORT-hgatexchangef ... .................... e S
2 13- 7 118 77 BOLT-5/16" x5/8" ... .0, v it i e .4
.83 - C 26455  _ SHIELD-heat muffler................ B 1
M7y 3. - ML BOLT-1/47-20 X T2 heX o i i i i e .2
5 ;. C° --23558 PAD - insGlation .. oo .o vunoooinae s e IR
6. - .C. 23559 - _ RETAINER -insulation. . ... et e e earaaaeam ] ,
7. . 14246 - "-BHACiSE—'!;-.hqait ex‘changer LH: .. cpeeaas A S 1 U
8 G - 25556. ' BRACKET-heatexchanger RH. .........1.. ' : 1 .
-~ g 7 .A87-, 1282 SCREW - 1/4” x 1-1/2" fiat head Phillips ‘ 3 .
R £ - "", R . 4 . . s
ol e R ’ . »r'-a.. - - : SRE o
I o ) 3 ‘—_ Loy [ LI e : .
! . LN N - - - " ] " _ . K .
! B . LR ~ - .- . .
o X '_ N /. . " ) - 1 - . -
:_ L. A N .- . S,
} . .f ~ ] - . - \.; R /
| (ad i I . 5 v
‘ ~+7 - - - s
. o EAE A : - /.
‘ . T, b \'{' N - y v{ - e M
- 7 . 4 ”L', R . . . .
. o4 Lt - '
o . e - Y . - . - ' -
. - @ - ‘: ) o R it . : -
. ey R R v .
~ ' o - ] - = 7 . - .
) : _1“'1 =l '_"a-;' . . Vo - ’ i
o - - - “- . o S R VAT e S I
-« - - - . v, - - . I
N . e
~ - - L - - ., ‘ . N - . -
o l , i o - ::_ DRy
. - . - P v M
h . . 4 I"\,""-;, - i ) )
. . T, T A
- . N . e T TR ) '
4 e - . ! .
) o - - . ) . :
. <+ L T - ! -‘ v - T - % . ’
' - s Deceml-er 1995
T P - - . . .. e -
Bl - ; - . ’ . . " -




CASE MODEL 446 COMPAGT TRACTOR ‘ Lo A

- S o

HYDRAULIC CONTROL VALVE (TWO SPOOL)

. REF. _PARTNO. . . | . DESCRIPTION o T-... - .ReaQD .
£ 25967 VALVE -'control, two §poo[. e e i E
1. C 28699 + RING-retaining . ............... e mear e 2
2 NSS - . "~ 'SPOOCL-- motor {Order C25867} ... ..... e o
3 NSS - “rt . SPOOL-float {Order C25967) . ...... ...c.uuueninn... 1
.4 n C 28856 - SEAL-SPOOl i...n..iiiaieieiaoailaiaid oo P
5 - NSSY © ., BODY -valve {Order C25967).......... e g ee .1
6 - . 211-- 208 . . " BALL-steel'5/16".. ... ...... e e, TR AL
7 c ., .21507 - JOUSPRING -refief .. oo o i t2
g ..~ ¢C 17433 ) SCREW -relief adjust . . wn oo ve it eee e o1
-9 . __C .17435- . . GASKET-reliefadjusteap. . ... ..... ....... . 1
B {1 129- B3T - CAP - AIUSESCIBW & o o o e e v e et e e e e e 2
1 -, C . 17439 . DETENT -8P00l 4. oo it ie et a s 1
12 c . 13200 SPACER -detent .. ..... PR 1.
13 " NS§ . .. . ." SPRING -detent return{use C21511 kit} ... ....:... PR 1
14 . C ' 17440 _ WASHER -return. ... .... ettt B
15 - NSS - "_+ . . SPRING-relief (use C21511Kith ... ... ... ... 1
16 - 211 - 7 . . BALL-steel'1/4"....... e e 3
17 - € 17438 COVER -detent ........ e e e N
18, C - 17443 0 SCREW-detent ... ..\ ..i.iiiiinennenedoneanennenns ra
19 C 17444 SPRING “detent . ... ....vveveeeeeivmmneneehons et 2.
20 168" 114 - CSCREW - COVEL . Lottt iir e cieiienan e enniseeiven. 2
210 7 221- B41 0 - PLUG-PIPE ... it e 1
22 s~ C ° 218060 - - RETAINER -ballseat............ . u.ituennnannn. 1
23 C  -21509 SCREW -adjust, relief. . .. ... ... ettt e R E
24 . C 21808 - . GASKET-adjustcap .. ......, .. i i i
"5, . C: 21610 . " - CAP-adjustscrew :...... e e e e 1
- C ' 21521 KIT =.retief {includes items 6, 7,22,23;24 and 25} .. . o'v ov v ioie v e ven s 1.
: c 21511 KIT - relief {includes items 8,9,10,15and 16) . . ... ... .. 1
c ., 18851 ° KIT - detent {includes items 11, 12, 13, 14, 16, 17, ‘!8,-19 and 20) . ...., 1.,
‘ ; . DRAWBAR AND TOWHITCH
- . v
1 C'" -13360 DRAWBAR...... S P 1
2 192-°  23°°  LOCKWASHER:1/2ZP........co i ifennnnn, P
3 13- 424 . BOLT-1/2"x1"N.C.hexZP...... e N 2
. :
;
. PrintedinUS.A. . 7 - - L - o . . December 1995 -



TN
e //
[ R v F
Fame e g ey ) -
e Y Y
SEEZAVN L |
AP |\ T | Y

AL |
g N o

RE

1

F. -

-

®o D UA B W wN

R

PART NO.
C 24843
NSS ‘
" NSS
S Cc . 12113
C . 16744
C ' 24804
C 24803
‘'C - 14531
c 13241
C .- 13385 -
c 13266
C 28281
C 13211
221. 4.
138-  .319
c 22638
126: 128
C. . 22837
. C 26342
c 13196
C 38935
‘C 28241
192- 19
113- 1
c 12725
C 16339
C . 37222
€. 14168
-e 14644
- G 12857
G .12552
- NSS
NSS .
C-  24192.
NSS -
NSS
NSS . .
NSS
. NSS ,
28 680
131- 1133
C 12718
C 14223
NSS Coe
Ct 14222
113t .424
166- . 86
192- 23
c 25177

. BEARING - fianged. -

- FORK - shift

1
2
2
2
3
3
1
1
1
1
1
2
1
1
1
1
.2
- GASKET transmission cover v . _—t
1
1
6
6
1
]
1
2
+ GEAR -clusterinput ., ......... ’ 1
1

1

1

1

1

2

2

2

- WASHER: - pinion thrust

SCREW -3/8" x

+ RING - - retainer, brake idler

'CASE MODEL 446 COMPACT TRACTOR SN

TRANSMISSION AND FINAL DRIVE

_ DESCRIPTION S e

CASE ASSEMBLY - transmission {used S/N 9755072 and after} ......... 1
CASE' - transmission {used ptior to S/N 9755072}{order C24843 B
. assemnbly and C24802rod) ... ... e .- -4
CASE - transmission (used S/N 9755072 and after}(order C24B43 ) '
assembly) .. Lo

BEARING - flanged {used prior to S/N 9755072) ; .
BEARING - flanged (used S/N 9755072 and after) . ...........+..
J,SEAL shaft {used. S/N 9755072 and after). ... ... o i,
- SEAL - shaft (used prior to S/N 9755072] Seeeenn e e
BEARING - SlEoYE . « v ve e e e e et e e e e
BEARING - sleeve...... i heeeaes e e e
SEAL - Shift bod ottt it ie e el
BEARING - roller {used S/N 9756072 and after)
BEARING rolier (used prior to $/N-9755072)
PLUG - filler and drain T/2" .
PIN - roll 3/16" x 1-1/2"

SHAFT - axle, short R.H.

KEY Woodruff brake T =

SHAFT -axle, long LH. v vv v v o f e e .
RING - retainer, axle. . i i iy m :

.............................

T COVER - transmission « «% e« e e e oeeaeeee et eeaan s

BREATHER - transmission. «.. « - . . o O o
LOCKWASHER - 1/4” ’
BOLT - 1/4")(11’2"NC hBX'

......................................

ROD - gear shift{used prior to S/N 9755072}
RDD gear shift{used S/N 9755072 and after) .
HING - retaining

GEAR - high 41 tooth R
GEAR.- Iow55tooth...... ......... e e e e e e e faea
KIT - diff. case {includes Ref. 34 and 35} ..... e R - ’

........................................

- BRAKE DRUM {use C25258 & C25254) ... ... ............. .

KIT - pinion. and SIdE Qear. « .o ve v nn e tleleaenneninianiaas :
' GEAR - dlf’ferentlal pinion ' P
GEAR - differential. ... .......ooonii e .

u

------------------------------------

4 . .
...................................

PIN, - dtfferentlal Cross,.

5 N.F. hex ca|:f
NUT=lock 3/8" N.F.hex . ..., ... ... O
WASHER differential .. ... .. T

R L R R I R R N R I S A ]

1
1
4
4
v v 2 .
WASHER - spacer. .- L L : ‘UA
¥
1
3
1
4
1

...........................

.......................................

GEAR - brake idler (use C25254 & C25258) ... e

BOLT - 1/2” 13,)(1"hgx
BOLT- 1/2"-13x 1-1/4" flange ...... . ...

...................................

LOCKWASHER - 1/2
DIFFERENTIAL

.....................................

.......................................

December 1995-



-~ PART NO:

'CASE MODEL 446 COMPACT TRACTOR

" HYDRAULIC LIFT

oy

"~ DESCRIPTION '

’.}

‘© NI BN

it

~.29

Printed in U.S.A.

219.
e €

NSS

‘*C P

~ e

1324

1
1
1
5
; . . . 1
C- . 1724’9 <.  +BRACKET.- mountlng tope. o, e ey e 2 .
5
4
4

196861 CROSS SHAFT ASSEMBLY (... ... i

404 ©  FITTING -lube ... .o vuuuunliinenan.n \
18251 __ PIN - cylinder to lever. ... . . e e e, -1,
310-  _FIN- cotter‘lr%"xi"...'. ................ e

© ' - HOSE-:long (use C44753, 218- 5134} .....

. 17250 BRACGKET “mounting,. BOTLOM ™ o <% e ae s een e oo )
N L ~207-*3 CBOLT-3/8Y % 17 N.C REX i it iiae et v aanannn

*B0 .0 131 A8 T NUT 38" NIC.hex . mie s R

-10. ., - C 28408 _ .. LEVER dift control <DLl T B U e U 1

11 C ~28237 - ,KNOB- contral lever ... ... ... .. e e 1
,,12% "_‘"C . 27593 BUSH]NG._hﬁ.lever ......................................... 1T
13132 7 2200 4 ’—hPIN - GBtter 332X B/ LT 1

14, . 195 5337 " “"WASHER: '112"..;:._.?'-.: ................................. 1 :

1 -, C 21518 WASHER -nylon. . [ .. ... ...... e R 1

16 .. .¢C 27822 SPRING - eantrol taver . ... . e T 1

A7 -0 198-- 7 621 " WASHER-5/16"........ e S S e .

18. C . 18742 ROD -COMIOl o .o ii ettt i e e i e i e bann o, 1 4

190 128- . 122 - ‘_NU‘T-SMG”,N.F. R AU AU S 1 »

J7. - C .-19026° BALLJOINT. ......... R e e 1

21 - M3 U207 . BOLT-3/8 x 1UN.C.hex L. L e i 2

22 131- 1181 CNUT-lock 3/8" NC.hex .. ............ S

123 , 195 27104, WASHER-3/8"x 1-1/B™0.D. ... ...t e, 2

25 - - C 26188 CPIN - cylinderfoot . . . vvun e ... .. e e e 1
. 26 . 2 C 21496 .~ VALVE -hydraulic, twaspool .., ... ... .. .. e e e 1

27 . 218- 5066 FITTING - valve {includes 2185004 “0* ring). : e e e e ean 2
T 28 . NSS L HOSE short, “{use C44742, 218-5134, 218 1093 ............. -1

Y NSS . . CYLINDER-lift use C26493 & C30049) ....\....:...0:.... . 1

30 NSS o BODY -cylinder .. ... . . i et P B

31 NSS . ROD, AND PISTON ASSEMBLY (use C26483) ....... ey o 1 ’
.32 NSS -, - FODT-eylinder ....:... .. oelieeiniiinaan e Lo

33 NSS © ¢ SEAL. ....... e e S 1
34 . NSS§ “O"RING ....c..... P e 1
{36 . . .NSS .o 0" RING il i e L2 -
C "¢ 30054 . © KIT - seal, cylinder .......... e A P

‘€., 13106 . COVER-lubefitting ............. T T ©
- — ——— B .
t .

Decemher 1995

-~




50

A

© 00~ U B WA -

e
m
M
R
s -
=
_|
=2
o

CASE MODEL 446 COMPACTTRACTOR . ** " "' .~ _ g
© ELECTRICAL'SYSTEM- . .
' DESCRIFTION ..+ Reap

. 14565 CABLE - soierimd tobattery positive {red) ... .. ... .0 0. L
24814 CABLE - battery negative to ground (black} .........................
. 24813 . CONNECTOR - SEator . ..o sseneon . T I
19378 . CONNECTQR - rectifier ) SR ! <
14537 . © CONNECTOR-lights ..o........... O D A o
29413 AMMETER - 30 amps, 12v P . :
L I RECTIFIER - voltage, 12v..... e
' SWITCH - neutral start {includes wire). o N
INSULATDR”!oqator :
BATTERY - 12v .

=

o

+. ', _- CAP" battery e B

.................................................

" SWITCH ASSEMBLY - |gn|tlon (lncludes key and lockwasher] ik
KEY -ignition....... 7., ..... . et e e

. SOLENQID - start12v...'..........:....K

.................. haara

HEADLAMP ASSEMBLY - 12v (repalrs page 53]

STARTER - bendix drwé (repalrs page 17} .. ..% ..

e [

STATOR . ool e i e

SWITCH - neutral sIart PTO ... ...... e .

. COLL, - ignition, 12v

BREAKER CONTACT ASSEMBLY lgmtlon (repalrs page 19}

.SPABK PLUG - (includes gasket}.’

.GASKET - spark plug

KIT - high tension cable. P S
WIRE - solenaid to micro switch . ,- L :

FUSE - 20 amp {lncluded“m C24808 harness}

"

Printed in U.S.A.

- bl .

WIRE - breaker contacts to cml negatwe

. * 'Use C25486, C26670, C31249 -
©** Use C33024, C33026, 129-101, 192-19 - s

, e .+ December 1995’

.
o



A - 1 c 23330 NUT - switch mbtin"cing. e e S e e i |
‘4‘-}(‘{@ T8 2 . C 23012 LOCKWASHER - internal tooth’. .. .. [ 1
/{JV‘A@:::::‘:‘E _ @ 3 o 131 629 "NUT -speed type U™ o oo i 4
‘E:f;:f:nij-’ 4 187- 1334 ,SCREW - #8 x 1/2" selftappmg rd. head Phllllps ...................... 4
- *"*Nirf’ﬁiﬁr{ €. 32178 HEADLAMP ASSEMBLY ... ... ......... ... O 2
Lot »'5‘1:’ :::“' ! . 5 © NSS ‘- RECEPTAGLE - headiamp (order c32178) ....... ST i 1
A H:";;,"}J’;:d , - -6 ch¥ 28932 & BULB-headlamp ... ... ..., Ll e 1
St 2 Sl i 7 c 14304 . GASKET-headlamp. .............c........%. U o 2
RN . : 8 . C 22573  LENS-headlamp ......... A U e el 1 -
. . - .8 13- . 1. BOLT- 1/4”-20x"1/2" hex ., .2 ... .. AR, e e 2
10 . 193 57 . LOCKWASHER - 1/4" external topth.... . .. A S 4
i 1 - 129- 1017 NUT-1/4"-28hex. . .........0.... PR e L. 2
12 S111- 140 BOLT - 1/4"- 20 x 1-1/, "dheadsq neck................, ........ 2’
13 . - 192 19 LOCKWASHER - 1/4". ............ wlaea.. Sieeeann ... Lo 2
; 147 129- '162 NUT-5/16" " NFhéx.......... e e e 2
| 1% . 120 T27 NUT - #10 N.F. hex....‘...‘ ..... _____ SRR S SUNDULAL I : S
16 - 193- 26 'LOCKWASHER -#10 . e e e e P S S .8
17 111- © 202 .. BOLT- 5/‘!6"x3/4"NC rd. headsq NECK o ovv i e 1
‘18 £ 111- 108 . - BOLTF- 1/4" x 3/4"* N.C.rd. head sq. neck....~........' ...... DU B
19 . 129+ 7 102, NUT-5/16"NChex................ B D P 1
20 182- .2 SCREW - #4 - 40x3/4NC panhead ....... T S 2
21 ‘C 33697 NUT - #4 - 40 hex . et e PR i e 2
22 ' 192 13 ' - LOCKWASHER-#4 . ... .. ... . S S e 2.
| 23 .C 24069 COVER - terminal ... ........ e [t S R
| 24. 13- 3— "BOLT-1/4"-20x 3/84" hex,......... e PN 2 s
- - B _\ , : . .
\,__H-__,_,-'—’/’/‘_
N i N )
L . : - . P u
- oo . " u M ‘.,. s - -
' ’ . ' . : s L 4 2 ,
AL | - i . . . . . . . N . o
- . . . o b
P , B v - " . ~
> ’ : T . @ o .
[ i ' Printed in U.S.A, . o o . T December 1995 .
' _ . B . g . Co . . ' ' L
Lo T 2

" PART NO.

CASE MODEL 446 COMPACT TRACTOR® . - .. *53
Y

-

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION . ~ 7, REQD..




SO oo CASE MODEL: 446 COMPACT TRACTOR

Pl

O . b : o * DECALS A
S -, . ) < | (English) . ) |
o BEF. " . PART NO. .. DESCRIPTION - P ' REQ'D |
: 1 321- 3585  DECAL-instrument panel ... ........ T A T
2 c 29031 " ... DECAL -gasoline .. ..... e e e 1 ' ’
3 U 321- 4767 DECAL - hydraulic reservoir, . .. v v e e e e ieas s vernnnenn.. e 1
4 C = 27481 . DECAL- parking brake o1
5“7 C-. 33589  DECAL-shiftrange........ N et e K
6 C - 26932 DECAL- clutch, brake ; 1.
7 321-. 4166 . DECAL - hood top (used prior to SIN 9756430) ..................... 1.
8 '3.21-' . 4155 . DECAL-hood R.H. {used Prior to S/NO756430) .- . .. . i e 1 -
9 - . 321-_ 4186 = DECAL-hood L. H. (used prict to SMNI7BB430) - ... il 1
. ‘10 - 321- 4183 DECAL - fender, “346" {used prior to S/N 9756430} ... ... i 1
‘ < 321 2677 DECAL - fender, “Case” {used prior to S/N 9756430) .............. ROV
LA C 127 '321- 5107 DECAL - hood top fused S/N 9756430 and after) ... ... et e L1
el ﬁ': . . T 13 321- 5100 . DECAL - hood R.H. {shown} {used S/N 9756430 and after) ........ LT 1
AcAuTION i et SRR . 3 14 321+ 6101 'DECAL - hood L. H. (used S/N 9756430 and after) .. ... ............... 1 :
e o . ST, PR SR i o e | S o 15 . 321- _ 5040 - MEDALLION - *“Case’ {used S/N 9756430 and after) . ... ... ... ... ... 1 h
~ A cuanni—(E peosivuivanyiniorin ey ifyeobismimpnibpliniip o 16~ 321- 507 DECAL “Casa’ seatback (used S/N 9756430 and after) ................ 1 !
( E— anmon—"T | | ST s oe i sonet : - . .
‘ l"l&‘l‘-—@ . ] ENEF FHOELE AN PETE & SAFL DINTANGCE AWAT FROW THE AT, J . . ‘4
TRAVEL CONTROL , ' . L] -
___..u......_l A k - i N . i
* \\\\ I/// 'I| : F' ‘, ' . ' ' . .. l‘ l .-( ‘ : - ) . ‘ ! ' ' ' " ’ -‘ - .
tHouy THROTILE p . B '. _ - ‘ B BAHDI.JNE‘ o s ' i ‘ : . . ; _‘: . ) ‘ .I . . . o ) L S X - . .' ! . . ‘, -
® P B o 10 = { S I S MOWER LIFT LINK S :
‘ "snurllu i - | | - i | “, I @ o ;ﬁ;ﬁi{@ . 3 . | . ) | ; o | » - l . ) . . o _l‘ ) .o -_‘ ‘ ) | ' - "
) ) ‘ A & ) - . 1 . C 25702 - LINK.- lift, rotary mower {shipped loose with traétor? e e e e 1
’ * ) . - ’ [ o ' ' ‘ ’ . .. ' - . . B : . .- ) .
. - Q) - oo LT . | ewmek |- === ] RN
‘ —— - ‘ : E  BRAKE
’ l ‘ ‘ - ' f‘ | | ‘ - ‘ ‘ - )
s .. @ - ) -
‘ g
— !
- = oo i n ) P
A 1!
’ ) v .o ) -
B . ’ . % 1. o Q . -
. o o o o . - A ' o o Printedl in US.A. - ' SR ‘ " . December 1996  *
- - . " o ) 3 ) . 1y " . . ! ' - - - N : N . P v . -t . - . Do L . . . ’ .
: r _L o 7 " T v ’ a -
b . ' e .
. 1

. v g , . . ' . ‘e ) -, - . . 1' , . . A
B R T T R IR IR, o j_...__._—____‘ .




o H26, J26 THREE
PARTNO, .
c . 19740

219- 405
¢ 24447

HITCH.PLATE ASSEMBLY
FITTING - lube .
ROD ASSEMBLY - R.H. lift..

CASE MODEL 446 COMPACT TRACTOR

DESCRIPTION

POINT HITCH,

FRAME, LIFT RODS AND- ARMS

..................................

......................................

C 14722"
C 14724

U NUT - lift rod
ROD _ASSEMBLY - R.H. lift.

. 138- 308

. 132-
195-
c
C
113-

©131-.

541
14715
14991
118
- 176 .
52118
28985
282232.
14717
14712
14703
14709
32427

o

Opgo0oodo0nw

a1

- PIN - klik

PIN - rol! 1/4 x 3"

PIN : cotter 3/16" x 1

WASHER - plain 5/8"
ARM - lift

BOLT -5/16" x 5/8" N.C. hex, zinc plated. ..o v o i veevennnnnn s, )
Jhex L.l Vit : :

'‘NUT - lock 5/16” N.C

PIN -clevis,. .. ... .
LINK ASSEMBLY . .-

....................................
.....................................
....................................

.....................................

' CENTER TUBE ASSEMBLY .. , ...
' BALL END ASSEMBLY RH, thread
BALL END ASSEMBLY L.H. thread’

.......................

_:M_l__n_l._-_n—lmmmmnam.bm._z_._-._nw_n

19 g. .59 PIN - roll 1/8" x7/8" ... ... e e e
20, 14717 °  PIN-clevis 5/8" x 3", . ... P .
CYLINDER AND DRAWBAR MOUNTING:
1 C 19740 - CHITCH PLATE ASSEMBLY . . . L i ittt i e n e 1
B 2 'C 26188 . PIN - lower ¢ylinder mounting ., . .. ... .. ST DI i
g 3 C 14978 PIN -uppercylinder mounting . .. .. ... ... . .. . oineiesenann 1
g 4 132 310 PIN -cotter 178 % 17 i imd i e e et 3
; 5. 13 417 BOLT - 1/2” x 1-1/4” N.C., hex, zincplated”. . .. ... ....:. 0oL 2.,
H -. A
- - N
i -
. .
j . ——— _‘ N
g . R ' '
= > I , 6 Py - *
o wp oo ' 1 & o L
l{‘e‘:.:&'f < - :,-b . .%.r\ T oo o * . T AN - . i -
Wi, : S LN o e I o o
A1 PR, Lt S e, S Fheier SR g
LT & ‘ v : 5 v . SR TN 4 __; i <
' :2 :a'oi ' 7a v > P S > A A T . g . -
&_I.z='. 4 —r N . : o ~  d AN ..__; - - = LA . S
. -r"'g - /" /\/ ”*<:/ s :‘. - B N - L v L, “ *-.;:-
. ' - . ’ R M R [ ‘\ v - .. ‘
s s - . A ' '&_@__‘,'} ;“k ~ - Y. T . By i 5 o o S ! " .
nooy - 4 - I . o / . - . . P o
- \}‘p vz 4 . ° ’ w L T . - 1 o k! P - A w -
B ‘}fﬁ-«‘-& . . . 2 a '\"_‘ . : K '.P .%l' , .- . " » o . - PR
L .z -~ ’ . N ST e T s N T /R S LI -
\: ) . ?’L’-‘t; . - ‘ . ) L ‘ ' iy "4-:\8:- ’ ‘ ‘t:‘* b—‘-—j\‘:'."!}. '-\_ i_‘. - £ ~ -, . i ’g "‘:\. - n - _:;” L , .
Lo e L - CL T T e daday o A2 Printed in U.S.A\; - - o L Co. S .. ... % December 1995
, - : . T . . . S S SR i T > s Y e L - :
- . A : T = . Lo . [ “ TR N -':\.\""- . . :“\} T /\JI-.._J -_ _,:S"'? . N ERN - M £ = v LB 'f:-
. \ . Tt e ‘ : . - o T TR 3 PP J T~ S




.CASE MODEL 446 COMPACT TRACTOR '. . ;. 59
MODEL H26, J26 THREE POINT HITCH AND MODEL - . o B
C F27 HITCH ADAPTER . : : '
. " HYDRAULIC CONNECTIONS AND COMPONENTS
. . . ' - ) ' . " R EA . . .
- REF. PART NO. . o ‘DESCH!PTION ' i - , REQD .
1 221- 1739 . NIPPLE-1/4" x'3" .............. el N e e 1
S 1221 1375 ELBOW-90% .. ... L P 1 ¥
: 3 C 25369 “HOSE - hydraufic short. . .z .. .. % oo ..., e 1
4 C 258368 ~ HOSE-hydrauliclong . .. .. . . ittt o e e e e e e e e 1
T 218- 5291 . FITTING - tee (includes 218-5004 “0" rlng) tearly productlon) . 2
6 - NSS . CYLINDER ASSEMBLY {use C26494, C26188) . ........ e 1 T
7w €. 19476 - BODY -.cylinder (also use C26188) e SRR |
: g. . € 19469 . ROD AND PISTON ASSEMBLY . e T ) 1
-9 JNSS N FOOT - cylinder. {order complete cyltnder) .............. 1
10, ~ NSs . SEAL - wiper. . . .. D e et am e aaaa PR S -1
R NSS T v CMD"RING c. e .. SIS |
12 "‘NSS o YOTRING L.t e e e "2
. A K c 17268  KIT - seal (Conmsts of items 10,11 and 12).% .. /o ve e e el tn 1
Pl 14 218- 5479 FITTING - tee, swivel (late productlonl .................... 2,
. - MO_DEL F27 HITCH ADAPTER |
1 ¢ {4872 BRACKET - hiteh adapter's . - o e e oo il 1
2 C 146568 PIN -drawbar . .% . ..o iviia i ieise e e 0
3 113- © 425 ~ ° BOLT-1/2" x 3" N.C. hex, zmc plated e e e e 4
N ’e ) ' .
) ) -
PrntedinUS.A. h L . . December 1995




REF.

‘PART NO.

c .22218
C 25371
c 14457
195- 641

S 10898
. C 14459

C 25789

113« 2400 -
192 23

C 25382
C . 14568

129- . 106
195.- 545"
132: 306 -

22- 844

113-. 417

Printed in US.A, _

CASE MODEL 446 COMPACT TRACTOR |

L)

~* J24, K24 SLEEVE HITCH

DESCRIPTION
HITCH FRAME-ASSEMBLY

%

ARM - lift (K24) (use S/N 9770165 and after)

ARM - lift (J24) (use before S/N 9770165}

:-WASHER - plain 21/32" . !

PlN-safety....‘ ................. N Fod i
BRACKET - hitch-mounting R.H. . .. /. .. .. R N

BRACKET - hitch mounting L.H. ... .. e e
BOLT -1/2” x1-3/8"'N.C. hex, zinc: plated

LOCKWASHER - 1/2"” zin¢ plated
PLATE lift tever

NUT - 1/2" N.C; hex, zinc plated
WASHER - plain 3/4* zinc plated

BOLT - 1/2"" x N.C. hex, zinc plated 2- 3/4" ‘

4
.2

PIN cotter 3716 x 1-3/4" . .~ . o o o i i ... .. .2
2

BOLT-.1/2" = 13 x 1:1/4 2

.........................................

PIN - drawbar .. ..... F e ,

61

2
m
R
o

L

Y. N TN I X

)

B Décember 1995 .

'




.
| 4 -
‘ - - . .
. - -
. ' . , i
- . |
- . !
'
3 ' ' . ‘
\ . .
- . '
% -
° . PR .
- - P . ,
, H
- -
' '
. [l '
N . s ' . .
* '
®
h : ‘ - . .
. ¢ '
- , .
R . « . -
. - ‘ .
. . . -
. N + &
' , . f = a , , )
, 1 ] - .
- -
“ . ' - '
‘ v
] - - -
= - ' .
-
’ ’ v Al
k] ' ®
& a0 . 3
. A ~ - ' .
u . . -
*on
. -
a '
.
. ' 4

Gﬂ\‘
|

‘REF. . PART NOQ.

.NSS
131-. 1182

111> 525

1
2
3. 195 . . 533
4

¥ .

i

- L . o

- - r - -

CASE MODEL 446 COMPACT TRACTOR. S 88

K10 WHEEL WEIGHTS

| DESCRIPTION - _ REQD
WEIGHT-_wheeI,_75Ib. {order as machinery item) .\ ... ove e nieeieann. . 2
MUT-1/2"N.Cohex ... cvn i s cciiiiises. . B ‘ \
WASHER - 1/27.. ... ... e S 8 ’
BOLT -1/2" x 6" rd. hd.sg. neck, .. .. ..o s iiveneeean.l 8
- ! . . . “‘“k._"\
R B e i . - il
;' ' i ® . N [ ’
'l o, . o ’
‘ "-!.‘: . . ' .
R . : :
. . .
' . : ' December 1995 -

. ' ’




¢
|
-]
- J‘
- 1
\ : .

. REF. PART NO.

-,

© T

"'MODEL I§18;FRONT END WEIGHT BRACKETS

1 C 16581
2 .. C 17161
-3 o 17162
4 o3 417
.5 . 195- 533
6 128-° © 105
7 192- - 23
4 . ' A
1 ¢ 17889
2. ¢ . 17883
3 c 17860
4 C - 17636
5 111- 371

.8 113-. 207
7 129.- 103
8 - < 192- 21 -
g - 195-- 525

* Printed in USIA,

)

CASE MODEL 446 COMPACT TRACTOR,

DESCRIPTION

BRACKET mountmg
BRACE -rear ..«
BRACKET - weight mounting
BOLT - 1/2™ x 1-1/2"" N.C. heg, zinc plated
WASHER 1/2" Zinc plated

......................................

NUT - 1/2" N.C. hex, zing plated

LOCKWASHER - 1/2"

-

MODEL H13 WEIGHT BOX

FRAME - weight box

“PLATE - hitch

WASHER - 3/8"

BOX -weight. . ........ S [ U
- SUPPORT - welghtbox....:, ...... re e eaeaeanenaan AT
‘BOLT - 3/8” x 1" round head, square neck
BOLT - 3/8” x 1" N.C. hex’
NUT - 3/8" N.C. hex
LOCKWASHER - 3/8"..

..................................
.....................................
......................................

.........

ot sd b WO e o e

Pa

December 1995



| )
- o . " .- CASE MODEL 446 COMPACT TRACTOR . : - e
( . .. o . 17 ANDK-177 HYDRAULICPTOKIT . . . .
] REF: PARTNO. = : DESCRIPTION ‘ . REQ'D
1 . € 30044, VALVE-PTOcofitrol (J17) . ..... e S 1 -
- 2 218- 457 © FITTING - straight 3/4” NPTx 6/8" tibe. , .~ ... ... . e e 1
. 3, 218 . 494 | FITTING-elbow 90°, 3/4" NPT x5/8 7 tUbe « « ¢ v oo ienniennnn. 1
‘ H 4 218 927 . FITTING - elbow -90°, /2" NPT x 1/ " female NPSM swwel...,......“. 2
t "5 .C 23337  BRACKET -valvemounting .............. e S e, 1
! 6 13- 206 - "BOLT-3/8" x3/4"“ NC.hex. ... e T . =
7 192- - 21 ° LOCKWASHER-3/8" ........ S tlrltaoe e 4
. _ B . c. 23888 " TUBE - PTO valve to travel gontrol valve {use before S/N 97701 65] -1
‘ & 8 . C .25343 TUBE - PTO to travel valve {use S/N 9720165 and after) .~ . . . . 1,
o 9 ‘C . 25344 TUBE - Pump to PTo {use S/N 9770165 and after) ..." .. ...- 1
' T 2" ;€ + 23862 . TUBE - pump to PTQ valve (use before S/N 9770168 .. ... e T
- | 10 218- 5232 FITTING - 90 swivel elbow 37° x 37° flare 3/4” NPT x 5/8" tube "... . .. U
- ! 11 ©113- 103 BOLT-5/16" x 1" NC. hex o . o+  w...22....... e
; d 12 - 1@5. ' 821 . ~ WASHER-5/16" - - R e A
T 13 . 192 - 20 -LOCKWASHER - 5/16"'- et e . 2
foo 14 NSS - VALVE control {Kﬁ'Huse 030044) ....... . RS SR |
1




i

o CASE MODEL 446 COMPACT TRACTOR o 69 -
i . | J17 HYDFIAU LIC PTOVALVE - .
§ L . * J-17 AND K-17 LEVER ASSEMBLY " ‘ .
REF.” * PARTNO. : . . DESCRIPTION - ‘.. REQD
%1 - Nss - V. VALVE -control fuse C30044) . .. ... ... ... ... .o, 1
: 2 C. 118971 . SEAL-Ucup ................ e trneeeans ST 2
.3, 132- 5 - PIN -cotter 1/16" x 1/2" .. ......... e 1
. - I C 28875 PIN:RENGIE « v e e et e et e e e e e 1
5. ¢ 19422 . " BRACKET -handle .................. P S 1
B 71w 410 . SBREW:1/4% x5/8" N.C. fillister head ..l v2
L7 J192.. 19 OBRWASHER - 1/8" ..., L .ot e eeeinaeannanns] 3
. ] NSS | _..BODY AND SPOOL ASSEMBLY (Order c30044) e h e .
9% C - 11898 " ADAPTER -spool ......... e f.........; ..... .
b« |- S . WASHER -plain 1/4”. . ... . ... ... U | .
. 1" 75- 48 - SCREW - 1/4" x 1/2" rd. hd. machine . . .. . ;.. .. ..... e 1’
: 12 C - 11893, * BONNET - detent ..... P S U S
; 13 ¢ - 11901 PIN -detent .. ...... e . R S T
: 14 c 11882 - SPRING-detent .......................... N s 1
e 15 C-. 11886 o WASHER - detent spring ... . . . N s e e .
: 16 c - 11887 . _CAP.detent.......... s .. P 1
: 17 . 169+ . B8 - _ 7 SCREW : bonnet #8-32x 2- 1!4" fllllster head. ..o, 4
C 18 C 19423 7 | LEVER-valve............... .. e 1
.18 221- 842 . . PLUGHTelief 3/8 " NP . .l ittt et e ii et e e e 1
: .20 C 28700 SHIM - 010" thick. .. .ou e s s il _UAR
-2 C - 28716 SPRING - relief . . ... ... S 1
.22, "C’ - 28698 .- SHIM-.020" thick. ..... e e s e .. UAR
. 23 211- e I " BALL - rel:efBlB"-.'.............. ..................... 1
. 24 ¢, oasa7 SEAT -relief ... i ..y el B B
; "% C 28696 . - “O"RING - relief seat. . ... ....:.. e e 1
% ' 2. - C .28237 - KNOB-hand throtile . e e e 1.
-1 27 T~ CT 26266 ©  , BUSHING~nylon . ... . ... ie..eniiaiiiiie..n. . 1
' C 25024- ° -~ SHIM - handle mount . .. . . ... e PR oL 1
4 K-17 HYDRAULIC PTO VALVE .
O O L
' T - - ' . R .
i 1 NSS - VALVE-control {use C30044) ..., .... ST SUBSUI e T
L. 2 Nss - " BODY - valve (order C30044 valve} .- ... e F s PR
i .3 NSS " SPOOLi“valye {order C30044 valvez ----- B A T P
4 195 §33 . WASHER = SPOOL, ..\ e veeeensveiaananaiemensnns Meeeees Cege.. 2
5 NSS . - -, RETAINER-spool......7......cvveiennnn. R S U B
6 173 38 . SCREW.-set r............. . e ity
7 C 24984 COVER - deten; and relief........ R S e Fo
8 -~ C 24986 < SPRING-detent............ %’f}@ 1 .
9 2. .7 © BALL-detent, 1/4%steel .......... s TR S ORI
0 - 13 - 3 . BOLT-1/4"-20x 3/4"hex. .. .... R S P " .4 o
11 192 19 LOCKWASHER - 1/8" ... ..\ e e 24 -
. 12 . NSS’ . SEAT -relief ¢ ..ooviutcciti s T rranee e e S
= 13 - C 28700 - - SHIM-pressure adjust ....l...... e e PO 1
14 C 24985 . PIN-limit ....... b |
15, - 211-- 103 BALL -relief, /167 steel  .cov.ivininnn i, 1
fe . C ' 24988 ©SPRING - relief . ovveerecreeeeeianarangeiiianrnns RO M
17 . ©Cc 24083 " ' VPACKING ot iiiiiniennnsrannnannns U P, 1
18 - C 24987 - WASHER-backip ........... e PO 1
19 . NSS CMOMRING e e e, 1
i .20 . ‘NSS : “O"RING oiiurbvpegernrerinrinnnn S e 1
J - . e - !
. | "
. g s ) . 4 " . & i . '
o PrintedinUSA. . R .December 19985 .
.1 ‘ » TET

=



Jq-éf\tld; C("l/ 94 \éf ~TUBE -valve to hjcto(\/aﬁle S

CASE MODEL 446 COMPACT TRACTORS

'MODEL L-19, M-19 FLOW CONTROL VALVE KIT

.
g E:issqmpﬂou o
ﬂowcon}fq ey > VRIS T gﬁf :Iri !
T O™ RING - shaff3/4"lD x 15716 0. 'x 3/32"
. > T\ ¥ rﬁlﬂG Snap . :":v,.';‘. .;../.v.’.r_

’ \:{; \.e 35343, hh LEVERr valve . Joa =5 USRS A -

82— C. ,2325 KNOB -Jpverty . . o b it e ine 2y

. /J”.AJ "N/ el e
;\ 1138 1 Bf)LT”“‘I/ ey 2-172"/NC hiéx X2 angf ATt Dt A

. ‘131{;\1180 L NUT - Iock HA4% NChex_ ...

R ...‘.Fn.'e\..,..\‘..:.../.lg-*:.'

;-_6'-' *—*--*2*18"*"485 x Y. "ﬂmmﬁ elbéwgo"UZ"NPT... e 3, by

111

Jnf‘ .
s NI BN =

~

; ot R R S )

,\aqﬂ;.-‘.,;,,,;éﬁ.z;sztst : 3F1TTENG Csursight 127 NPTS. o

R R Y L S P SN

“25390 "TUBE - flow contrqlvalve"‘t:}tube s 7
-~ TUBE. b\,rpass w@w}n liga. ...

= /.\-,

A

o
4

»

- /1 135 Cw—m2618’1 /:’"TUBE ﬁeat—eﬁtchanger. . ,';./.\.vl‘ e

*/--.... AW .".‘ZJ‘.\_.......

12 ‘_‘_\*_ ;736849"‘ T HOSE-teturn L2 SRR . .}.k.”;,...‘

.Y..f‘rhb .;,\---..........,.. sl

”(] = V6 ,;QLAMP hose uillaz e ar Tl L e e T
3878 L TUBE - PTO valve 10" tlis (@46 before SIN 9%70165) . .« .‘

...—..’ Caaaeea e

P

C" —:253 z> “u. .- TUBE - PT(Pyalye 1o tube (448) t445 *S/N 9770465-and after)

€ 215 SPACER TLA9) ;00 0”7 o i e ol n R P AT I
ey 18 ) »DEGAL“’:L&IVB,. “slow- fast” ”“. ; .“.f. O3 .,.1;\. SRR SET SAEPRE
C /,2539*1-‘ \-;,1 E’L')XTE -\adapter’(M19) ey .‘s‘-’,, e o

20 . }' |"""""'
AFE TR

-IN—IL a5

=

.

PR -




: CASE MODEL 446 COMPACT TRACTORS - Lo y 73
L-9 HOLDING VALVE | T L
REF. " . PART NO. . 2 DESCRIPT;Q“N L . . REQD ,r"‘:*
1 C. 24995,  VALVE-holding......... e ST T
) C 28487 — "0 RING - endcaps U S P 2
2 c ' 24982 " TUBE -valvetovalvé' .+, . .............. N 1
'3 C 24943 TUBE - valvetovalve....' ........... et e e 1.
4 ¢ 24994 TUBE - valve tO MOtOT o, v v nenrvrinnannn.. [ 1 -
‘B 218- 5062 - COMNNECTOR -straight, male . . ... .o ... iiiiiiitiiranenern.n 3
6 - 218- 5007 b MO RING L e P et ’ 1. )
74 21‘8-; 5066, CONNECTOR - straight, male .............. e e el T 2
g . 218 .5006 . "ORING L.l e e
9 . 218- 5117 -ELBOW - adjustable .. ... ... e e St iiia s S A 1
10 218 5006 " " “OYRING ...uotrntnenaveeeigane s ieennnaeeennnsn LT
1=°  NSS . . '° CONNECTOR - straight, male(use 218 5405 218-5254) ........... 1°
12, - - 218 . 5006 @ MOTRING L e e fovmananan et S R
13 ~ 218 5251 . CONNECTOR- straight male/female swivel .. ... et iaaaan e 1
14~ T 218 8007 < "o"RING.‘..-.....,._., .............. e e 1
. e et OO . - ) ’ |
\!_'_ £ F; - _ ' . b
- "‘Fa '7 L' L - l
1“ ‘ < % a h _ . . -
R y PR
; \--,-, A P a"' - o )
~ s Y . . ‘\.\: \\ ) )
-— n-.h N - }:‘!; . ‘. L N -—&. g ‘ - .. '-E-j- .- P "r »
A Ve ' 'i\ ‘ Y ' - . prrv—
~— i i} “r LTy o P . . '.\/ o
N T oo (¢~
—_— ,,\_-_ “\ . v «-_l . - !-5 N, ¥ - |
O IR AARIN ; CoRiNe L
N Vi Tt - N T £ -
o 1 N~ +\|‘.u- e - ‘-.- ;— ' —:\’ L . i~ {wi —_— .\} _ . —
o \{ o ~Te B -, ' “;‘,.,_',_L‘ S
: , T % ot -" T Y
. - r v iy “
v S~ e , . N ; s “ ,»./ . \\‘ LR -~ \' N _‘\ TN "’" " “e
f . g - X ) S A
:\k a . Yooy R X o~ .
g c. > ‘ N _ - -~ . Jn 2 .
N v o : P e L o
- - _ ) , o 3 i wo Eaoe] - B
- S e > ‘\‘L" L " ’ v . b\l Lt ;'-N——', :ﬁ, vt l
— /4: :;/- " X o - . r ";4_ -:‘f\._i‘: R, - o e R
. [ - ' TP s N - o 7 B . \""'ul}i; ha
£ 3 e il K NI :;, L S / -
= = o S v W .
T i LT . Lo e DO
j_ 1 . ‘-I: ® N I T - » - - . - - 1 . i .
\\ N - "__ ~_'_‘ ' ;_‘ M:-“\ . - - ~. - ‘ -
Y 7 - DN . . . Wy
t\ - «-.(‘ E\ i ' d — : \ g ) . o e " . .
U A U oy T A |
- ; ' : , Z N /‘: - i . \J‘_i. = . ey ; e -:;‘ A .
”é\' 0 N . . -.; ﬁ ! do, /;"1 . = LI ' .
A -~ - K » To. . i 3 2 '
. Wy O I T T - )
% L -

: -
.- “ N Y F . - e . L5 e




=2

Tl o ’ . g MO N NN N 373-43902027 w3 [« lYe) - T 4502 r~ 36.4 w3 ~
MUWIN N NNE [ o2 TERNEEEN 321711111115123311222117_131123414 1..1..1.451 21289432581112331
- ) ]
HeEE OGN MMM 3511559999999111177?915999999333379119793399977991111111539 .
WS e -.47_55 . 1.1111111515566667.7....._./35221.43.&.11315555657772232 .
. . : <+ - .

. REF,
NO.

PAGE
" NoO.
>
7

- .y N -
r Lro- - N e . . . .

-
-
r

. . -
GV DNN IV NTANORAOONRNDNIDN NS NGO O
VWX QDA NNENN TN OONNIMITOENDOOODDRNON
OO COCOHHNMNMNNMNMAMOMMMOOMNmMEm 3 TN O~
s o N F ST T T S NN NN NN TN 0N W N N U W0 W NN n 0N e
NN O O D N U N LI I N I N NI NN N
CCCGCCCCCCCCCGCGCCCGCCCCCCCCCCCCCC

’ b

C24809
C24813
" G24B14
C24815
24820
C24821.
.C24822
C24843
C24861.
C24862
C24863
C24864
C24865
C248772
C24B896
c24898
C24927
€2492
C249
C249
€2493
C249
C2494
C24942
C24948
C24949
C24950
C24951 .
C24952
C24953 .
C24956
.C24956
C24958
C24983
Cc249

PART
“'NO.

com  Gom Rv.Rv.} waNo M- O T T 0 O VOIMNNG.E de m® @ - n ~-
[N N TR e R 853331311112711211211591755641911111111318119213823 N ~F N

" REF.
NO

999379313311115557791131355593713393391111777?1791777735919977717795777‘
33 35551111111&4322355.11355732233222772222221763365322 [p] 223223#4
et o T ) . -

_PAGE
NO. .

-

g

 NOO OO NN OO GOSN OOGENCRONG DM O DO M o o0y
ADNANNMMOONMIIN RN DCHNNNND TN OO~OORAMANNTIOVOLTONOROO
0333333k&555555565666667388899001233#667?77?788.
33333333333333333333333333333&#@& B A Y A
o~
(&)

NN DOOR A RONEOONHNNND N
\D \D \D e © 1 P I T red et (o O 0 £ €0 £13 €1 F O
£ 0 O 4 07 40 10 60 10 101D 1010 1 40 1D 10 10 10 O1 O
1N O O 0 O 0 03 T O O T B 0N O 6 O e e
O 0 04 OO 04 04 O 0 O 0 0 £V 0 BN O O 04 N e
DOLUULLLULLLLOLULOLDLY

A b

. NUMERICAL INDEX -

S S e N o N R R S o  a e R R Ea A RN | O e O O O
OOV LLUUDOVLLDODLOLDODODOLLLOY DoVLLOLLD .

c23002.
c23

™~
o
L]
o
s ]
[+

C22970

et ot 3
NN
wuooo

' PART
NO.
zcz
c2

c2

c2

[}

013 O o m ??542130.&5 016?89123456733001952 oW N O = ™~
— et 111123468111341222212214357891111112222222214&32227222 = 112191617

‘REF.
NO

-...._....779997.7.7.7......77.7.555555555555377.—/7._.I7.7.7.7.7._.!7.7.777777113159555555195333171@19
111111111111111. - R 2111144444554&433373525

I

Y

& , P

‘PAGE’
NO.:

! ’ ' . - i - N ’ . *

’ . ' ) - - L R
DAOOO~t T OO OONO-ODrFORANNOMNE -
FFMONNRNOAODOO e A NN DN -\D

MMM MmMmOemmnegnm ..ﬂ.L.ﬁ..ﬂ.-ﬂ.&55&5555555,55555539022

00000000 CO0
AN NN NONNNNNN
DOULVDUDULVLY

QOO QO rt vt mef vl md vd v v v v vl vl O ON O
22222222222222222222,2!2.22
CCCCCCCCCCCCCGCCCCCCCCCCC

ODOGOUOOO
NNNNN N

o+
oo
™~ ™~ NN
COOULLLOLD Lo

oo
oo
LoV

€204

-

PART -
NO. -

f e me——— . - = [T

s . ~ - : - . N F] P e -
. . N - R R .
(=] w - - N (-] 55945. 19.4.4012.4558 ‘. " 01~ 00" FFFIFOONNDODOOOXS N -Y YT -
82L75513711111715111222531114222222236789115&5714#&1#414444122457911329
. .
193119999977.55555999999999593_l_l.1_111111111117.137133313313333195555555557

SFFINOOOINNFIINI N NC N . -y 11111111111111111111111111111111rkblllllLll

Y . . L. : - . WL L \ : L -
Y - B . . .
€, - . & '

REF.
NO

PAGE
NO

> .u,. .
- 2 -
58936933113-45_!-80167-89nU1246?8_..ta9023&.56789235790230513w v
11122233..414;ﬂ.ﬁ.h.;n.#ssspbﬁs???????888999999999000001112233 )

5558?23961007753 [Tg]

o

NN NI NN NN 222222222222222222222222222333333333333
o

o~

[ &

221712.2676-4:45535
COoOmMmddaddtFTONANDROO
OO OGO O
v vt e vt vl v ] e e e e OO
COLUDVLULUULLDUDLL

NN

00000000000000000.00nuoo000000000000000000000000000000
22..}._22222222222222222222222222222.2222222222222222,9
CCGCccCcccCCCCCCCCCCCCCCCCCCC%CCccccccccccccccccc

PART
NO

°

i - : ) . : N . . B N - . s,

. . @, . . { ! ‘. : . - S
<t OHNMO NN~ L B & oot o M o N B - T -~
197845578111136231212171111113112123157 1891111133132122171132 51322 -

REF.
NO.

. 917733333333397799911111115?97’75115519999555555559555955179999119339599
2322-0...q..-q-a..a.&.4144&3.422233333346234233366344.&.5..4.&.4:4..414466666333532246?&6333&.42 .

PAGE
NO

|

N 2
© "

005712345_....3903&.91233489.&.5616?...46562126908835890346290384737031?92224?180
111533333333&3636679002-4-4181348.465651.45663333.&.44335669111.&.55511&.4339589 -
Lw:ﬂ.55..l7...l7.7.7.7.7.7.1133333-4-n.-ﬂ.4.45565?7901112222?44.4,4.4.4..“.6788880011112-&77?777838 -
5555555555555665656665666666666677777777?777777?7?777783888888888888388
iabadeindadabebaioinininisininininininiaiaiainbate e te ba ke X oy R R e e e R R e R R R el e L o K K e K e i gty s A gy
CCCCCCCCCCCCCCCCCCCCCCCCCQCCCCCCCCCCCCCGCCCGCCCCGCCCCCCCCCCCCCCCCCCGCCG

w B

NUMERICAL INDEX

*. PART
NO

B g i

RS . R
EPRER \ - R .

REF.
NO.

T . L . - -
mw o Ly el ] DHOO .o (4] i - 67.450 0o owm 6 -t L b - B

aﬂ.5112119122232128 118571662573377254%4292 O v = 8123&11247891151113921

%39999999777773535?97577757375577B3117119179137?77?77771911111111957?35
266666664&.444333334-&.&4-&&..443.433..4.4355645556.&.3-&.255555555532&4.4.4.0.4;4.4525543
: . . 3 N - -

PAGE *
NO

ES - K

. S = A '

8967123511238555556660116056801235:“791?58845503‘915772458978.901678255156 .
,92339999055112770000901#66316002240553366645590&11112222222233333707939
8588888895577.7991111122223371222223445555566667777777777788888858899900
0111111112222222333333333333-4.4.4..4-4.4-4au.-u.44#444#4&.#44#45&4.&4444&.4.4.2.4:4;4.4.4-455
111111111111111111111‘-11[1111111111111111111111111111111111111111111111
cccCcccccccccccccccCcccccCCccCGCCoCCCCCCCCCCCCCCCCCCCCCSCUC&CCCCCCCGCCCC
- . +7
N . ) .m . - ,, L .: P N - . ar

'PART
NO.




REF.
NO.

_PAGE .
NO.

~

=z
PART
NO.

»

NO© N e —t 75050;5 nun Mo 351 N OMN M ﬁ72 o om- w0 . o=
™o 1119211135&7312911211319216&1111911125342311923512353?29115124712211

.919791557993597111579551559995933153991?1??93339993?9939393?39937359?75
14&623623&5666566131223314666& ﬁ37 2312576537773337?437373?675533334541

s ‘ . . o
,

17999557?138661623&9275476656T777762256?7211973&##54#
0o

" REF.
NO.

NO.

'PAGE

'NUMERICAL INDEX h

PART
NO.

MMM mmme—in S,
112222223333333ﬁ441222667 OO O~ (=N NToN ol o Ts] 0000000005650501359?100000_1.
NI RIBBOInNODNINONOOC OO0 DO m ey 1122244&900000000000000112224 Lo g
Iy Ra R Ko NaTy o Xt DD D LD EN WD N LN D UL D WD 10 WD U0 0L L0 LD
__f___________________:.____.-,_________._.______.._____._,____________
5555555555555555555555551ll111l134&ﬁ44&33883888338888853888885899999911
9Rg9999999999999999999991I111111lll%Illlllll111111111111111111111111122
1111111111111ll111111111222222222122222222222222222222222222222222222?2
'
L] . *
g
Lo - . ! - - [l T B - '
oo M, HA D OO0 o =} M~ [Fa R o Rl b3 .7931 90322# ._1 -3 -l 166500 7&3

115ﬁ5231122472ﬁ11236121242329&1125628#211151111214872512477751123159122

NN ORGSR RN O AN NN RO MG NN R AN MMM O MING G I Ot S D I = 1 1 OV A I Ov = €110 I = LA 1) P 0 09 OV 1 [ P10 O 8
HNNONNOTFOAANA NG OO0 21351351211224562236113366233&&66111552521234
. - .
3 . 0T e
.
.

296989992&2136648478990557632&9036899999930000111111333333394659776&44#
WO e NP OO A - 22&43?533111111111112222222222222222248 NN~ DDO

REF.
" NO.

PAGE
NO.

" PART
NO.

REF.
NO.

PAGE
NO.

" PART
NO.

.33330 o AN N nnnnooamos . . - S el
- o

______,__________._,‘_________ TKH________q_________,._____L____________
A5 €0 £ €0 €0 G0 €0 0 D 4 £ < LN AG D 00 OF O b 09 00 O OV OV 00 P s B s T T B O N OV O O B O 60 O 0 0 00 68 0 0 £ 6 0 O O O B DU N NN N O 0 00 0 ) O LA LD 1D WY
R R e e . . . N S A A N A A N A A = Ny
1111111111...1...!._11&1111111111111]..»111111111111111.I.-I.11111111111111111111111111

- * R N \

- = « n .

o

- T R - T R [~ o 83 M~ 73] - o D 9&345609,1611 n T, TN oo « SM=n

.61326151424343315119111771852161716711111114511233335992273619114&91121

75995?715915791?15199573935193135151977333537751953?1999399?15579731979
VNG FONINOONMTTROMO =M 342653225256564&23533&135233354?24462656223#53&432

oot =
' ¢
v

' - P .-
COOCOrMArINNNNNTOOO0 HAN—AANTOOOO0O0 0O NN NS00 M MDD I il i N DD D DD e OV St it 4 o O

222222&44&&44442#21. - 1111111111111133511113361111113 MmO nmnomon
o ey . v vy v e

____.__________.___________,__;&ﬁ_n___.____ ______qn“__qn_q~ﬁ_-‘_-_-_~

o R R s S R R N N e R R K R R R N R e i B - RV WV I e W W W N W W e SO Dy b ormt vt e e ] e e e e O NN NN NN N

11111111111111111122222222222222222222222223333333333333333333333333333
11l11111111111111111111111111111111111111111111111111111111111111111111

4 ] . @

. P . - _ o . ﬂ“ﬁ .
", r .- - - ' -
. . I fn - 3 -
N ¢ i -
R . . - A - 1 - R - . - . . i
NONWDW NN ™ DVDINDVMed F N OOONE N (ol =] OO NO™N oo N O He=O ~Dm
1211111111117567212123514221132332135118822115111&543229&1321&911121312

?773999911117??13559?55315915115?11999575799933331531973511391557731159
2 eFmm N et 1211 e K] 0 111412365 -t — 1625552662245372567 36533133
, . . < .

-
] ! ’

Lo . 864582000h446240606034#5578450826151111123332523882266
) - o e N SO SO O N DN e e et FODWNRAN T OO ANMOO
52673456999089919 455555657815556\554 . NN MmN ' o i e -
ONTRRAROEANNN~ANOAONO . -
9266??7?99904&-&41______._______._____________—*n_,____.__._—_______.____._>
6?00000000014&&5333333333332566 811115222222511111113333333333333333333
.cc c CCCGCCCCCCFUOOO00000000000000000000000011111111111111111111111111

LY
e

REF.
NO.

-

" PAGE
NO.

NUMERICAL INDEX

PART -
NO.

7’

= ™~ 01 = 0 NNO 5669212&3533332 e 1] 39 .5 . 1207663 TOMNOOT O (o}
.5#&63323351212912 2121911112&@1114#&43 - 2612182#131921212111112153221

.?5933937197595199171579999913359133331335919917133177797391173959751311
SFONNMONMENMN DG NI MO = U= — - AT - 111111111151156322533212&15552‘33351577

] w
- a

.
LA

9652792580518937723345690122455245678912400122&13&82?599999770993791789
157334666833001993333333555555&??727778889999947776114&699902360228294&

REF.
NO.

PAGE

NO.

o

NO.

T‘
&
a

NOLAOARANONNO LR O OIS E R A NN O GO OO ANRONC R DR N OO O MO O N et [ (N (0 oF ¢ 1 10 O D
DODRDODDDDDNDNOAONAANAE MO AR NONOOC O T RN ARNRROOC OO OO i MO M O 4 04 0803 7 07 9 07 1 10 D
O OV BN P OE O O 00 OV N O 0N 0N 0 N O 0N O O O e e 222222222222222222222223333333333333333333333333
CrULLULLRLUDLLLLULLLLONLUVVLULLUUTYOYLLLLLIVIVYULLLOLTLBILVOUVOLLVVVVIL

- . - - '

{

* . .- P * o=

o~ od® Amm .0 Db - - o v, n - me -0 ® ) 5 0 ed 03 .o am

e NN 21225191212339 oM a2282182416719 11111281382 26221211 WP 00 et N 0y

991191951l97511997?3999755775?59197?19113317351@9571?931799599313333393
MOVOYHEINMIEO RTINS NN SO TNt - U e [ R o W R TR TN TS e Y- T O S 3 P 0 O A0 0 N3 DD g WO
. R Lo ' - ) - - . oo -

o

.

.5499557?8128275562153358321215733353223455726777701115737 A

?885#&56088800556485999003358Q0099562233111223333445813779990001111Lr11.

RO A A A A NNNNONO DTNV 145555577880022222222222223#66566?77?777?77?

5555555556&6566665666666651?7777777777883888883883388883888388583358888

ONEUOICEI O OO O O O OO IV OO 0 O O O O NN NN N e ey 222222222?22222:222222%ﬂ22222222222222222

CGCCCCCCCCCCCCCCCCCCCCCCCCCCC OLULULULLLDOLLLLOLLDLDLDOLLOLDLLOLLLLODVLLLOLLOOD
” . ) .

&




78

NUMERICAL INDEX -

PART:
.NO.

'PAGE  REF.
 NO.

NO.

PART
NO.

 PAGE
" NO:

) .
Lo . e
A , . ? o '
[ ]
. . . .
B . of -
: ~
i -
L . - . B . '
’ B R
L ow SRS
n 3 Yoy AR
C .
. . . = - - ) - -
D ﬂ, :
.
| J mm.. B
3 . .
|
* ’ - p .
' Nl K . I
_ ;. u i ’
‘ . o ..‘.n ;
! ~ ’ q e
s N
. Phh e
[ . ; P
g 2 ~ - <
: - . ,
[ ] !
S
| A"vm ‘
o
- . N
P :
1 .
. ‘“v
"4 T r
* h e. - D.
N 0 - N - ~
- .
: SRR -
d - : :
- 3 n
' . | o -
, ’ + .
. . R - !
' - b .
- , - R A . _ -
: A - - , ] .
Lo 1 . { }
. - N’ ¥ ' ) ..
- 1
L - ® 15Y .
)
r - L3
’ v -
) i N “\\.. ;
EN a‘ *
o
' cg.
I N *
. , .
o
] .
a
2 L]
s N
: .
! "
. Y ’ T
. . !
E] L
a i, f
"
.
L] b
\ .
.
. .
¥ ' . .
. . .
a
- - N AT 1
(= "
a\l -
“ Amd,
v. -» * A”-..J.
. . R ]
O O e O a [ 34) B LT
O e N O = = D O ) T s ay N _m.w‘ “ * .
- - »#, S
1 0 00 1A O LA N I G LA 1A 1NN 1D . . = R
- RN R N R R T T L U L I T . , o -
-4
- LY
.
S L
O O SN I P 1N ) 0D O, o
o 4 0 O I I P ©0 0 D I A0 D < O e 5
@D et ¢ 1) WD AN e b 1 amh I o ;
ot N A
LI T T I O I O S R I I R Y |
=t vl e v e e o e - )
NN NNmMOMEmE Moo - b
1] - - -
.
b
] e - *
- -




